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1. Client Information

Company Name: Ericsson AB

Address: Bergfotsgatan 2
Mélindal
SE-431 84
Sweden

Contact Name: Mr Pelle Hellberg
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2. Equipment Under Test (EUT)

The following information has been supplied by the client:

2.1. Identification Of Equipment Under Test (EUT)

FCC ID: B5SKAKRC16184-3

No. Unit Model Number Serial Number Revision Number
1. RBS 2308 Cabinet KRC 161 84/3 AE50129250 R4B
2. RBS 2308 Cabinet KRC 161 84/3 AE50147401 R4B

Note The above unit was tested for all conducted

measurements at Mo

Indal.

No. Unit Model Number

Serial Number

Revision Number

1. RBS 2308 Cabinet KRC 161 84/3

AE50129381

R4B

Note The above unit was tested for radiated spurious emissions at RFI in Basingstoke.
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2.2. Description Of EUT

The equipment under test is an RBS 2308 GMSK/8PSK base transceiver station

operating in the GSM 1900 MHz band.

2.3. Modifications Incorporated In EUT

The EUT has not been modified from what is described by the Model Number stated

above.
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2.4. Additional Information Related To Testing

Power Supply Requirement:

Nominal 115V 60 Hz AC Mains supply

Intended Operating Environment:

Within GSM Network Coverage

Equipment Category:

Fixed (Base Station)

Type of Unit:

GSM 1900 Base Transceiver Station

Interface Ports:

Telecommunication Line — E1 or T1 PCM x 2
(G703)

TIB — Synchronisation Interface

Mains 115V AC Input

DVT — RBS Master Control

RF x 2

RXBP x 2

Transmit Frequency Range

1930 MHz to 1990 MHz

Receive Frequency Range

1850 MHz to 1910 MHz

Maximum Power Output (EIRP)

+33.84 dBm
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2.5. Support Equipment — Molndal

The following support equipment was used to exercise the EUT during testing at MdIndal:

Description:

BSC Simulator

Brand Name:

RBS Master 2

Model Name or Number:

LPY 107 1007/1 R1F

Serial Number:

00156

FCC ID Number:

Not applicable

Cable Length And Type:

3 m, 9 pin, D Type

Connected to Port: G703-1 ABIS
Cable Length And Type: 3 m, 9 pin, D Type, Shielded
Connected to Port: G.703-2 ABIS

Cable Length And Type:

3 m, 9 pin, D type

Connected to Port: RBS DVT

Cable Length And Type: 2m, BNC
Connected to Port: Ext Ref In

Cable Length And Type: 2m, BNC
Connected to Port: TRIG Out

Cable Length And Type: 2m, BNC
Connected to Port: 10 MHz Out

Cable Length And Type: 1.5m, 9 Way, D Type
Connected to Port: PC DVT

Cable Length And Type: 1.5m, 9 Way, D Type
Connected to Port: PC Ctrl

Cable Length And Type:

2m, Mains Cable

Connected to Port: AC Mains In
Cable Length And Type: 3 m, 34 Way Ribbon Cable
Connected to Port: TIB In/Out
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Support Equipment — Molndal (continued)

Description:

Computer

Brand Name:

Propac

Model Name or Number:

18-0100 Type 18

Serial Number:

169

FCC ID Number:

Not applicable

Cable Length And Type:

1.5 m, 9 Pin D Type

Connected to Port:

PC DVT

Cable Length And Type:

1.5m, 9 Pin D Type

Connected to Port:

PC Ctrl

Cable Length And Type:

2 m, Mains Cable

Connected to Port: AC Input
Cable Length And Type: 0.3 m, GPIB
Connected to Port: IEEE Bus
Cable Length And Type: 4 m, 8 Core
Connected to Port: Network
Cable Length And Type: 5m, 7 Way
Connected to Port: Mouse
Cable Length And Type: 5m, 7 Way

Connected to Port:

Keyboard




RADIO FREQUENCY INVESTIGATION LTD. TEST REPORT

Conformance Testing Department

Test Of: Ericsson AB.

RBS 2308

To: FCC Part 24: 2002

S.No: RFI/IMPTB1/RP44801JD01A
Page 10 of 130
Issue Date: 13 June 2003

2.6.Support Equipment - Basingstoke

The following support equipment was used to exercise the EUT during testing at

Basingstoke:

Description: RBS Master
Brand Name: Ericsson AB
Model Name or Number: LYP 1071007/1
Serial Number: 00049

Cable Length And Type:

3 x 30m 9 Way D-Type RS232

Connected to Port:

EUT G.703 ABIS A and B Ports

Description: Laptop PC
Brand Name: LOGIN
Model Name or Number: RT686
Serial Number: 1974449

Cable Length And Type:

2m RS232 Shielded

Connected to Port:

RBS Master2 — PC Control Port
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RBS 2308 (115 V, 60 Hz AC) Hardware List (Conducted Measurements at M6éIndal)

Unit Model Number Serial Number Revision Number
Mounting Base SEB 112 1133/2 S951974971 R1A
IUX BOE 602 15/2 AE50129294 R2A
RRU-H KRC 161 84/3 AE50129250 R4B
Radio Access Board 1 ROA 117 4765/1 AE50127640 R1A
Radio Access Board 2 ROA 117 4765/1 AES50127638 R1A
Digital Radio Board 1 ROA 117 4767/2 AE50030504 R1E
Digital Radio Board 2 ROA 117 4767/2 AE50030496 R1E
Duplex Filter 1 KRF 102 233/1 TF31001945 R1A
Duplex Filter 2 KRF 102 233/1 TF31001946 R1A
Heater BPC 111 25/1 X031001083 R3C
PSU BML 151 23/1 X701001461 R4B
Power Interface Board ROA 117 4775/1 $952099823 R2A
Y Interface Board ROA 117 4799/3 S$952035008 R1B/C
Radio Interface Board ROA 117 4831/1 S$952015460 R1B




RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 12 of 130

Issue Date: 13 June 2003

RBS 2308 (115 V, 60 Hz AC) Hardware List (Radiated Measurements at Basingstoke)

Unit Model Number Serial Number Revision Number
IXU21 BOE 602 15/2 AE50129293 R2A
Mounting Base SEB 112 1133/2 S$952070019 R1A
FAN BKV 301483/1 $952110630 R1A
RRU Edge 1900 KRC 16184/3 AE50129381 R4B

Transceiver
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3. Test Specification, Methods And Procedures

3.1. Test Specification

Reference: FCC Part 24 Subpart E: 2002 (Broadband PCS)

Title: Code of Federal Regulations, Part 24 (47CFR)
Personal Communication Services.

Comments: None.

Purpose of Test: To determine whether the equipment complied with the

requirements of the specification for the purposes of certification.

Reference: FCC Part 2: 2002

Title: Code of Federal Regulations, Part 2 (47CFR)
Frequency allocations and radio treaty matters; General Rules and
Regulations

Comments: None.

Purpose of Test: To determine whether the equipment complied with the

requirements of the specification for the purposes of certification.
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3.2. Methods And Procedures

The methods and procedures used were as detailed in:

47CFR: Part 24 (2002)
Title: Federal Communications Commission: Code of Federal Regulations 47:
Public Mobile Services.

47CFR: Part 2 (2002)
Title: Federal Communications Commission: Code of Federal Regulations 47:
Telecommunication

ANSI/TIA-603-B-2002
Land Mobile Communications Equipment, Measurements and performance Standards.

ANSI C63.2 (1996)
Title: American National Standard for Instrumentation - Electromagnetic noise and field
strength.

ANSI C63.4 (2001)

Title: American National Standard Methods of Measurement of Electromagnetic
Emissions from Low Voltage Electrical and Electronic Equipment in the Range of 9 kHz to
40 GHz.

ANSI C63.5 (1998)
Title: American National Standard for the Calibration of antennas used for Radiated
Emission measurements in Electromagnetic Interference (EMI) control.

ANSI C63.7 (1988)
Title: American National Standard Guide for Construction of Open Area Test Sites for
performing Radiated Emission Measurements.

CISPR 16-1 (1999)
Title: Specification for radio disturbance and immunity measuring apparatus and
methods. Part 1. Radio disturbance and immunity measuring apparatus.

3.3. Definition Of Measurement Equipment

The measurement equipment used complied with the requirements of the standards
referenced in the Methods & Procedures section above. Appendix 1 contains a list of the
test equipment used.
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4. Deviations From The Test Specification

None
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5. Operation Of The EUT During Testing

5.1. Operating Conditions

The EUT was tested in a normal laboratory environment.

5.2. Operating Modes

The EUT operates in modulation modes 8PSK and GMSK and therefore all tests have
been performed in both modes.

There were two transceivers tested, each transceiver has 2 transmitter outputs TX0-TX1
for the first transceiver and TX2-TX3 for the second. This gives a total of 4 transmitters.
All transmitters are identical with regards to operating modes.

For Occupied Bandwidth, Band Edge testing and Frequency Stability, TX0 and TX2 were
chosen to represent each transceiver.

Block Edge measurements were performed on TXO0.
Modulation Characteristics were performed on TX1 and TX3.
Carrier Output Power and Spurious Emission were tested all on all 4 transceivers.

All transmitters TX0, TX1, TX2 and TX3 are identical in all respects. Testing was
performed on the specified TX’s to show that they were indeed identical.

Tests were performed on bottom(512), middle(661) and top(810) channels unless stated
otherwise for each measurement.

The ARFCN’s tested at Block and Band Edges needed to have there power levels
educed by 4 dB in order to fulfil the requirements. The ARFCN’s adjacent to these
channels were also tested to show that the requirements were met for these ARFCN’s at
full output power.

The following channels were chosen for testing:

5.2.1. Radiated Emissions — GMSK Mode

Channel No. Frequency Transmitter ARP
512 1930.2 0 A
661 1960.0 1 A
725 1972.8 2 B
810 1989.8 3 B
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5.2.2. Radiated Emissions — EDGE Mode

Channel No. Frequency Transmitter ARP
512 1930.2 0 A
661 1960.0 1 A
725 1972.8 2 B
810 1989.8 3 B
5.2.3. Conducted Measurements

GMSK Mode EDGE Mode
Channel No. | Frequency Channel No. | Frequency
512 1930.2 512 1930.2
513 1930.4 513 1930.4
585 1944.8 585 1944.8
587 1945.2 587 1945.2
610 1949.8 610 1949.8
612 1950.2 612 1950.2
661 1960.0 661 1960.0
685 1964.8 685 1964.8
687 1965.2 687 1965.2
710 1969.8 710 1969.8
712 1970.2 712 1970.2
735 1974.8 735 1974.8
737 1975.2 737 1975.2
809 1989.6 809 1989.6
810 1989.8 810 1989.8

5.3. Configuration and Peripherals

The EUT was tested in the following configuration:

As a standalone RBS 2308 base transceiver station.
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6. Summary Of Test Results

Transmit Mode

Range Of Specification Reference | Mode of Port Compliancy

Measurements Operation | Type Status

Carrier Output Power Part 2 of CFR 47: 2002, Transmit Antenna Complied

(GSM 1900 Mode) Section 2.1046(a) Terminals

Modulation Part 2 of CFR 47: 2002, Transmit Antenna Complied

Characteristics Section 2.1047 Terminals

Frequency Stability Part 24 of CFR 47: 2002, Transmit Antenna Complied

(Temperature Variation) | Section 24.235 Terminals

Frequency Stability Part 24 of CFR 47: 2002, Transmit Antenna Complied

(Voltage Variation) Section 24.235 Terminals

Occupied Bandwidth Part 2 & 24 of CFR 47: 2002 Transmit Antenna Complied
Sections 2.1049/24.238 Terminals

Conducted Out of Band Part 2 & 24 of CFR 47: 2002 Transmit Antenna Complied

Emissions Sections 2.1051/24.238 Terminals

(9 kHz to 20.0 GHz)

Conducted Emissions, Part 2 & 24 of CFR 47: 2002 Transmit Antenna Complied

Inband Intermodulation Sections 2.1051/24.238 Terminals

Test (9 kHz to 20.0 GHz)

Transmitter Conducted C.F.R. 47 FCC Part 24: 2002 | Transmit Antenna Complied

Emissions at Block Section 2.1051/24.238 Terminals

Edges

Transmitter Conducted C.F.R. 47 FCC Part 24: 2002 | Transmit Antenna Complied

Emissions at Band Section 2.1051/24.238 Terminals

Edges

Electric Field Strength, Part 2 & 24 of CFR 47: 2002 Transmit Antenna Complied

Spurious Emissions Section 2.1053/24.238

(30 MHz to 20.0 GHz)

6.1. Location Of Tests

All the measurements described in this report were performed at the premises of
Ericsson AB, Bergfotsgatan 2, MéIndal, SE-431 84, Sweden and Radio Frequency Investigation Ltd,
Ewhurst Park, Ramsdell, Basingstoke, Hampshire, RG26 5RQ, England.
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7. Measurements, Examinations And Derived Results

7.1. General Comments

7.1.1. This section contains test results only. Details of the test methods and procedures
can be found in Appendix 3 of this report.

7.1.2. Measurement uncertainties are evaluated in accordance with current best practice.
Our reported expanded uncertainties are based on standard uncertainties, which are
multiplied by an appropriate coverage factor to provide a statistical confidence level of
approximately 95%. Please refer to Section 8 for details of measurement uncertainties.



RADIO FREQUENCY INVESTIGATION LTD. TEST REPORT
S.No: RFI/MPTB1/RP44801JD01A
Conformance Testing Department Page 20 of 130
Issue Date: 13 June 2003
Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

7.2. Conducted RF Output Power: Section 2.1046 (a)

7.2.1. The EUT and spectrum analyser were configured as for conducted antenna port
measurements.

7.2.2. Tests were performed to identify the maximum transmit power in accordance with
FCC Part 2.1046(a) for conducted power, with reference to TIA_EIA 603B.

7.2.3. Measurements were made at the ARP (Antenna Reference Point) output
connectors.

7.2.4. The output was connected to a spectrum analyser via cables, a 50 Ohm attenuator
and an RF box containing further attenuators.

7.2.5. The path loss of 33.5 dB was entered into the spectrum analyser as a reference
level offset.

7.2.6. Results are shown for the EUT set to Bottom, Middle and Top channels using a
115V AC 60 Hz supply.

Results
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Mode: GMSK - Tx0

Channel Frequency Level
(MHz) (dBm)
Bottom 1930.21002 33.13
Middle 1960.03006 33.77
Top 1989.78998 33.50
@Zi: Mark [T1] i M3 o Marker 1 [T1 ”‘: A\E‘::l 1 5;4 RF Att 20 dB
e P ™. =
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Conducted RF Output Power: Section 2.1046 (a) (continued)

Mode: GMSK - Tx1

Channel Frequency Level

(MHz) (dBm)

Bottom 1930.16994 33.04

Middle 1960.01002 33.45

Top 1989.83006 33.34
T T R L L
Y ] V“ 5 fB A -

MHz. 448017001
1. FcC Part 22
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Conducted RF Output Power: Section 2.1046 (a) (continued)

Mode: GMSK - Tx2

Channel Frequency Level

(MHz) (dBm)
Bottom | 1930.23006 33.38
Middle 1960.03006 33.82
Top 1989.78998 33.53
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Conducted RF Output Power: Section 2.1046 (a) (continued)

Mode GMSK - Tx3

Channel Frequency Level

(MHz) (dBm)

Bottom 1930.18998 33.18

Middle 1960.03006 33.61

Top 1989.81002 33.43
Brcs T G mom T T B
= - P

MHz. 448017001
3. FCC Part 22
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Conducted RF Output Power: Section 2.1046 (a) (continued)

Mode 8PSK (EDGE) — Tx0

Channel Frequency Level

(MHz) (dBm)

Bottom 1930.23006 33.23

Middle 1960.07014 33.68

Top 1989.85010 33.54
Brcs T e o oam T T B I
P = ~
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Conducted RF Output Power: Section 2.1046 (a) (continued)

Mode 8PSK (EDGE) — Tx1

Channel Frequency Level
(MHz) (dBm)
Bottom 1930.21002 32.93
Middle 1959.94990 33.35
Top 1989.81002 33.38
ST T R

MHz. 448017001
1. FCC Part 22
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Conducted RF Output Power: Section 2.1046 (a) (continued)

Mode 8PSK (EDGE) — Tx2

Channel Frequency Level
(MHz) (dBm)
Bottom 1930.27014 33.30
Middle 1960.03006 33.84
Top 1989.83006 33.50
Supw UiSae BB IC UL @wn UM EoIE T
-~ = A

1Hz. 44801JD01
2. FCC Part 22

Marker 1 [T1] RBW 1 MEZ RF Att 20 aB
Ref Lvl 33.50 dBm vBW 1 mEz
40 dBm 98983006 GHz swr 5 ms Unit aem
3.5 BB O t
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Carrier Output Power: GSM 1900 Mode: Section 2.1046 (a) (continued)

Mode 8PSK (EDGE) — Tx3

Channel Frequency Level

(MHz) (dBm)

Bottom 1930.25010 33.20

Middle 1960.03006 33.68

Top 1989.76994 33.48
Bren T T w7 T B B
~ - P

MHz. 448017001
3. FCC Part 22
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7.3. Modulation Characteristics: Section 2.1047

7.3.1. The EUT and spectrum analyser were configured as for conducted antenna port
measurements.

7.3.2. Tests were performed on the RBS 2308 Cabinet number 2 to identify the
modulation characteristics in accordance with FCC Part 2.1047, with reference to
TIA_EIA 603B.

7.3.3. Measurements were made at the ARP output connectors.

7.3.4. The output was connected to a spectrum analyser, which was used in GSM BTS
analyser mode, via cables and with 30 dB of attenuation in the path.

7.3.5. Testing was performed on the middle channel only.

Mode GMSK
GMSK Phase Error (°)
Tx1 Tx3
Phase Error 8.96 8.05
Max 8.96
EDGE EVM (% RMS)
Tx1 Tx3
EVM 3.72 3.47
Max EVM 3.72
Origin Offset (dB)
Tx1 Tx3
Origin Offset 43.24 44.30
Max 00 44.30
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7.4. Transmitter Frequency Stability (Temperature Variation): Section 24.235

7.4.1.The EUT and spectrum analyser were configured for conducted antenna port
measurements.

7.4.2. Measurements were performed on the RBS 2308 Cabinet number 2 to determine
the frequency stability of the fundamental emission from the EUT, when subjected to
variation of ambient temperature and variation of supply voltage.

7.4.3. Measurements were made at the ARP output connectors.

7.4.4. The output was connected to a spectrum analyser which was used in GSM BTS
analyser mode, via cables and with 30 dB of attenuation in the path.

7.4.5. Testing was performed for TX0 & TX2 on the Bottom and Top channels

7.4.6. The ambient temperature was varied from -30°C to +50°C in 10°C steps.

7.4.7. All transceivers were active and evenly spaced out in the frequency band to
simulate worst case. The measured transceiver was set up for 1 timeslot and testing was

done over 50 bursts.

7.4.8. The measured frequency (MHz) was compared to the upper/lower band edge to
provide a margin.

Margin (MHz) = UBEFyy, — MCF . (for top channel),
Margin (MHz) = MCFyy, — LBEFyy, (for bottom channel),

where
MCF . is the measured carrier frequency in MHz
LBEF w4 is the lower band edge carrier frequency in MHz

UBEFw. is the upper band edge carrier frequency in MHz.

7.4.9. The client has stated that the authorised frequency band is:-

Lower Band Edge 1930 MHz

Upper Band Edge 1990 MHz
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Results Mode: GMSK — TX0

Channel: 512 (1930.2 MHz)

Temp | Frequency | pCfRUR | i it | Margin Resul
(°C) Error (Hz) (MHz) (MHz) (MHz)

-30 10.07 1930.200010 1930.0 0.200010 Complied
-20 11.24 1930.200011 1930.0 0.200011 Complied
-10 14.08 1930.200014 1930.0 0.200014 Complied
0 10.59 1930.200011 1930.0 0.200011 Complied
10 10.53 1930.200011 1930.0 0.200011 Complied
20 12.30 1930.200012 1930.0 0.200012 Complied
30 15.05 1930.200015 1930.0 0.200015 Complied
40 12.01 1930.200012 1930.0 0.200012 Complied
50 11.24 1930.200011 1930.0 0.200011 Complied

Frequency Variation From 1930.2 MHz

50 =
45 <

)
5

35 4
30 +
25 4
20 +
15 <

Frequency Error (Hz

-
(6, o]
'

Frequency Tolerance FCC 24.235

o

-10 0

10 20

Temperatue (°C)

30

40 50




RADIO FREQUENCY INVESTIGATION LTD. TEST REPORT
S.No: RFI/MPTB1/RP44801JD01A
Conformance Testing Department Page 32 of 130
Issue Date: 13 June 2003
Test Of: Ericsson AB.
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Transmitter Frequency Stability (Temperature Variation): Section 24.235

(continued)

Results Mode: GMSK — TX0
Channel: 810 (1989.8 MHZz)

Temp Frequency Measured Upper Band Margin
(°C) Error (Hz) Frequency Edge Limit (MHz) Result
(MHz) (MHz)
-30 13.56 1989.800014 1990.0 0.199986 Complied
-20 -9.36 1989.799991 1990.0 0.200009 Complied
-10 10.27 1989.800010 1990.0 0.199990 Complied
0 8.85 1989.800009 1990.0 0.199991 Complied
10 10.33 1989.800010 1990.0 0.199990 Complied
20 32.09 1989.800032 1990.0 0.199968 Complied
30 33.32 1989.800033 1990.0 0.199967 Complied
40 34.93 1989.800035 1990.0 0.199965 Complied
50 37.19 1989.800037 1990.0 0.199963 Complied
Frequency Variation From 1989.8 MHz
Frequency Tolerance FCC 24.235
50 -
40 4
— /
T 30 /—
5 /
s 20 J
>
& 1o N\
g \ /
g 0 L] L] L] L] LJ LJ LJ
'
-30 -10 0 10 20 30 40 50
20
Temperatue (°C)
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Transmitter Frequency Stability (Temperature Variation): Section 24.235

(continued)

Results Mode: EDGE — TX0
Channel: 512 (1930.2 MHZz)

Temp | Frequency | FCCUCEL | e Limit | Margin Result
(°C) Error (Hz) (MHz) (MHz) (MHz)

-30 26.47 1930.200026 1930.0 0.200026 Complied
-20 28.73 1930.200029 1930.0 0.200029 Complied
-10 30.8 1930.200031 1930.0 0.200031 Complied
0 31.25 1930.200031 1930.0 0.200031 Complied
10 26.99 1930.200027 1930.0 0.200027 Complied
20 12.40 1930.200012 1930.0 0.200012 Complied
30 13.24 1930.200013 1930.0 0.200013 Complied
40 -11.75 1930.199988 1930.0 0.199988 Complied
50 -11.24 1930.199989 1930.0 0.199989 Complied

Frequency Variation From 1930.2 MHz

50 =

40 4

Frequency Tolerance FCC 24.235

30 4

20

10

Frequency Error (Hz)

-10 0
-10 4

-20

10 20 30 40

Temperatue (°C)




RADIO FREQUENCY INVESTIGATION LTD.
Conformance Testing Department

Test Of: Ericsson AB.
RBS 2308

To: FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 34 of 130

Issue Date: 13 June 2003

Transmitter Frequency Stability (Temperature Variation): Section 24.235

(continued)

Results Mode: EDGE — TX0
Channel: 810 (1989.8 MHZz)

Temp Frequency II:VIeasured Upper B_an_d Margin
(°C) Error (Hz) requency Edge Limit (MHz) Result
(MHz) (MHz)

-30 21.25 1989.800021 1990.0 0.199979 Complied

-20 21.31 1989.800021 1990.0 0.199979 Complied

-10 23.25 1989.800023 1990.0 0.199977 Complied
0 20.34 1989.800020 1990.0 0.199980 Complied
10 23.18 1989.800023 1990.0 0.199977 Complied
20 20.34 1989.800020 1990.0 0.199980 Complied
30 23.31 1989.800023 1990.0 0.199977 Complied
40 20.73 1989.800021 1990.0 0.199979 Complied
50 20.60 1989.800021 1990.0 0.199979 Complied

Frequency Variation From 1989.8 MHz

50 =

40 4

Frequency Tolerance FCC 24.235

30 4

20

10

Frequency Error (Hz)

-10 0
-10 4

-20

10 20 30 40

Temperatue (°C)
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Conformance Testing Department
Test Of: Ericsson AB.
RBS 2308

To: FCC Part 24: 2002

Transmitter Frequency Stability (Temperature Variation): Section 24.235

(continued)

Results Mode: GMSK — TX2
Channel: 512 (1930.2 MHZz)

Temp | Frequency | peCRU | S it | Margin Resul
(°C) Error (Hz) (MHz) (MHz) (MHz)
-30 14.72 1930.200015 1930.0 0.200015 Complied
-20 13.75 1930.200014 1930.0 0.200014 Complied
-10 13.69 1930.200014 1930.0 0.200014 Complied
0 11.95 1930.200012 1930.0 0.200012 Complied
10 10.33 1930.200100 1930.0 0.200010 Complied
20 15.85 1930.200016 1930.0 0.200016 Complied
30 12.01 1930.200012 1930.0 0.200012 Complied
40 -11.04 1930.199989 1930.0 0.199989 Complied
50 7.43 1930.200007 1930.0 0.200007 Complied
Frequency Variation From 1930.2 MHz
Frequency Tolerance FCC 24.235
50 «
40 4
E 30
g 20
g " /\
: N/

N o
© o o
[ 'l

-30 -20 -10 0 10 20 30 W 50

Temperatue (°C)
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Test Of: Ericsson AB.
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Transmitter Frequency Stability (Temperature Variation): Section 24.235

(continued)

Results Mode: GMSK — TX2
Channel: 810 (1989.8 MHZz)

Temp Frequency LEci;NerBar!d Upper B_an_d Margin
(°C) Error (Hz) ge Limit Edge Limit (MHz) Result
(MHz) (MHz)

-30 11.36 1989.800011 1990.0 0.199989 Complied

-20 -10.91 1989.799989 1990.0 0.200011 Complied

-10 -10.98 1989.799989 1990.0 0.200011 Complied
0 13.37 1989.800013 1990.0 0.199987 Complied
10 13.30 1989.800013 1990.0 0.199987 Complied
20 42.30 1989.800042 1990.0 0.199958 Complied
30 -11.82 1989.799988 1990.0 0.200012 Complied
40 11.88 1989.800012 1990.0 0.200012 Complied
50 15.50 1989.800016 1990.0 0.199984 Complied

Frequency Variation From 1989.8 MHz

Frequency Tolerance FCC 24.235

50 4

/\
30

Frequency Error (Hz)

20 4
10 J \ ﬁ
0 v T v ' ' '

10 -30 \-20 -10/ 0 10 20 V 40 50

Temperatue (°C)
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Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

Transmitter Frequency Stability (Temperature Variation): Section 24.235

(continued)

Results Mode: EDGE — TX2
Channel: 512 (1930.2 MHZz)

Temp | Frequency | plttl | Eie Limt | Margin Result
(°C) Error (Hz) (MHz2) (MHz) (MHz)

-30 16.47 1930.200016 1930.0 0.200016 Complied
-20 12.85 1930.200013 1930.0 0.200013 Complied
-10 -19.11 1930.199981 1930.0 0.199981 Complied
0 -20.21 1930.199980 1930.0 0.199980 Complied
10 -17.63 1930.199982 1930.0 0.199982 Complied
20 12.24 1930.200012 1930.0 0.200012 Complied
30 -11.43 1930.200011 1930.0 0.200011 Complied
40 -18.27 1930.199982 1930.0 0.199982 Complied
50 11.75 1930.200012 1930.0 0.200012 Complied

Frequency Variation From 1930.2 MHz

Frequency Tolerance FCC 24.235

50 4
40

30 4
20

N\ /\ /

Frequency Error (Hz)

o) 30 -20 \-10 0 10/ 20 \30 40/ 50

-20 4

-30 4

Temperatue (°C)
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Transmitter Frequency Stability (Temperature Variation): Section 24.235

(continued)

Results Mode: EDGE — TX2
Channel: 810 (1989.8 MHZz)

Temp Frequency II:VIeasured Upper B_ar!d Margin
(°C) Error (Hz) requency Edge Limit (MHz) Result
(MHz) (MHz)

-30 -15.24 1989.799985 1990.0 0.200015 Complied

-20 -15.30 1989.799985 1990.0 0.200015 Complied

-10 -14.08 1989.799986 1990.0 0.200014 Complied
0 -20.79 1989.799979 1990.0 0.200021 Complied
10 -18.21 1989.799982 1990.0 0.200018 Complied
20 2512 1989.800025 1990.0 0.199975 Complied
30 -15.63 1989.799984 1990.0 0.200016 Complied
40 11.24 1989.800011 1990.0 0.199989 Complied
50 15.82 1989.800016 1990.0 0.199984 Complied

Frequency Variation From 1989.8 MHz

Frequency Tolerance FCC 24.235

50 4
40

30 4
20

AN

o

-30 -20 -10 0 10 / 20 \30 40

Frequency Error (Hz)

N
IS)

-/

Temperatue (°C)

b N
S o
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7.5. Transmitter Frequency Stability (Voltage Variation): Section 24.235

7.5.1. The EUT was configured as for frequency stability measurements as described in
Section 13 of this report.

7.5.2. Tests were performed to identify the maximum frequency error of the EUT with

variations in nominal operating voltage.

Results Mode: GMSK — TX0

Channel: 512 (1930.2 MHz)

Frequency Measured Margin From
Voltage (V) Error (Hz) Frequency (MHz) (Band Edge (MHz) Result
97.75 12.07 1930.200012 0.200012 Complied
132.25 12.53 1930.200013 0.200013 Complied
Frequency Variation From 1930.2 MHz
Frequency Tolerance FCC 24.235
12.6 4
12.5 4
T 1244
S 12.3 4
w0
> 12.2 4
2
g 12.14
8
= 12 4
11.9 4
11.8 v
97.75 132.25

Voltage (V)
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Transmitter Frequency Stability (Voltage Variation): Section 24.235
(Continued)

Results Mode: GMSK — TX0
Channel: 810 (1989.8 MHZz)

Frequency Measured Margin From
Voltage (V) Error (Hz) Frequency (MHz) [Band Edge (MHz) Result
97.75 38.61 1989.800039 0.199961 Complied
132.25 25.57 1989.800026 0.199974 Complied

Frequency Variation From 1989.8 MHz

Frequency Tolerance FCC 24.235

40 <
~N 35 \
<
§30- \
w 254
0y
2 20
S
z 15
2
o 10 4
5
0 L]

97.75 132.25
Voltage (V)
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Transmitter Frequency Stability (Voltage Variation): Section 24.235

(Continued)
Results Mode: EGDE — TX0

Channel: 512 (1930.2 MHz)

Frequency Measured Margin From
Voltage (V) Error (Hz) Frequency (MHz) |Band Edge (MHz) Result
97.75 11.82 1930.200012 0.200012 Complied
132.25 12.98 1930.200013 0.200013 Complied

Frequency Variation From 1930.2 MHz

13.2 «

13 4
12.8 4
12.6

Frequency Tolerance FCC 24.235

/

12.4

/

12.2 4

12 4
11.8 4
11.6

Frequency Error (Hz)

/

11.4 4

1.2

97.75

Voltage (V)

132.25
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Transmitter Frequency Stability (Voltage Variation): Section 24.235
(Continued)

Results Mode: EDGE — TX0
Channel: 810 (1989.8 MHZz)

Frequency Measured Margin From
Voltage (V) Error (Hz) Frequency (MHz) [Band Edge (MHz) Result
97.75 25.38 1989.800025 0.199975 Complied
132.75 15.3 1989.800015 0.199985 Complied
Frequency Variation From 1989.8 MHz
Frequency Tolerance FCC 24.235
30 -
_ 254
z
§ 20
iy
> 15
(2]
8
2 104
o
'S
5 d
0 L]
97.75 132.75
Voltage (V)
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Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

Transmitter Frequency Stability (Voltage Variation): Section 24.235
(Continued)

Results Mode: GMSK — TX2
Channel: 512 (1930.2 MHZz)

Frequency Measured Margin From
Voltage (V) Error (Hz) Frequency (MHz) [Band Edge (MHz) Result
97.75 18.08 1930.200018 0.200018 Complied
132.25 13.62 1930.200014 0.200014 Complied
Frequency Variation From 1930.2 MHz
Frequency Tolerance FCC 24.235
20 1
< 14 —
g 12
2 10
S 8
(]
3 6
o
s 4
2 d
0 r
97.75 132.25
Voltage (V)




RADIO FREQUENCY INVESTIGATION LTD. TEST REPORT
S.No: RFI/MPTB1/RP44801JD01A
Conformance Testing Department Page 44 of 130
Issue Date: 13 June 2003
Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

Transmitter Frequency Stability (Voltage Variation): Section 24.235
(Continued)

Results Mode: GMSK — TX2
Channel: 810 (1989.8 MHZz)

Frequency Measured Margin From
Voltage (V) Error (Hz) Frequency (MHz) [Band Edge (MHz) Result
97.75 42.17 1989.800042 0.199958 Complied
132.25 42.42 1989.800042 0.199958 Complied
Frequency Variation From 1989.8 MHz
Frequency Tolerance FCC 24.235
42.45
42.4 4
N 42.35 4
£
= 42.3 4
g 42.25
>
o 4224
Q
2 42.15 4
[
w4214
42.05 4
42 v
97.75 132.25
Voltage (V)
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Transmitter Frequency Stability (Voltage Variation): Section 24.235

(Continued)
Results Mode: EGDE — TX2

Channel: 512 (1930.2 MHz)

Frequency Measured Margin From
Voltage (V) Error (Hz) Frequency (MHz) [Band Edge (MHz) Result
97.75 12.46 1930.200012 0.200012 Complied
132.25 12.01 1930.200012 0.200012 Complied
Frequency Variation From 1930.2 MHz
Frequency Tolerance FCC 24.235
12.5 +
12.4 4
¥ 1234
S 1224
i
> 12.1 4
g
g 12
8
= 11.9 4
11.8
11.7 T
97.75 132.25

Voltage (V)
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FCC Part 24: 2002

Transmitter Frequency Stability (Voltage Variation): Section 24.235

(Continued)
Results Mode: EDGE — TX2

Channel: 810 (1989.8 MHz)

Frequency Measured Margin From
Voltage (V) Error (Hz) Frequency (MHz) [Band Edge (MHz) Result
97.75 23.18 1989.800023 0.199977 Complied
132.25 27.06 1989.800027 0.199973 Complied
Frequency Variation From 1989.8 MHz
Frequency Tolerance FCC 24.235
28 4
27
N
L 264
S
E 254
w
g 24 /
(]
g 231
* 20
21 Y
97.75 132.25

Voltage (V)
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7.6. Transmitter Conducted Measurements: GSM 1900 Mode (Occupied
Bandwidth): Sections 2.1049

7.6.1. The EUT and spectrum analyser were configured for conducted antenna port
measurements.

7.6.2.Tests were performed to identify the Occupied Bandwidth in accordance with FCC
Part 2.1049 with reference to TIA_EIA_603B.

7.6.3.Measurements were made at the ARP output connectors.

7.6.4. The output was connected to a spectrum analyser via cables and with 30 dB of
attenuation in the path,

7.6.5. The path loss was entered into the spectrum analyser as a reference level offset.

7.6.6. In GMSK mode this unit must use a reduced transmit power by 4 dB to 29.5 dBm
for the channels adjacent to each frequency block edge in order to show compliance.

7.6.7. In EDGE mode this unit must use a reduced transmit power by 4 dB to 29.5 dBm
for the channels adjacent to each frequency block edge in order to show compliance.

7.6.8. The power of any emission outside the frequency band shall be attenuated below
the transmitter power (P) by at least 43+ 10 Log (P) dB.
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7.7. Transmitter Conducted Measurements: (Out of Band Emissions -
Spurious): Section 2.1051/24.238 (a)

7.7.1.The EUT and spectrum analyser were configured as for conducted antenna port
measurements.

7.7.2.Tests were performed to identify out of band emissions in accordance with FCC
Part 2.1051 and 24.238 (a) with reference to TIA_EIA_603B.

7.7.3. Measurements were made at the ARP output connectors

7.7.4. The output was connected to a spectrum analyser via cables, attenuation and an
RF box containing various filters.

7.7.5. The path loss was entered into the spectrum analyser as a reference level offset.
7.7.6.FCC Part 24.238 (a) states that emissions shall be attenuated by at least 43+10 Log

(P) dB below the transmitter power, where (P) is the power measured at the EUT antenna
terminals.
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GMSK, TX0 CH 513 and TX1 CH 538 (Continued)

1% 1MHz block immediately outside adjacent frequency block.

First Band: 1929 to 1930 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 75.829 6 89.375
2 99.633 7 65.398
3 82.885 8 75.475
4 92.918 9 65.552
5 73.212 10 129.325
Total Peak Power: 849.602 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1929 to 1930 | -30.7 -13.0 17.7 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -38.88 dBm VBW 100 kHz
0 dBm 1.92999599 GHz SWT 5 ms Unit dBm
36.3 @B Offset
a
ol

bbb kftoy i
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~100)
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Title:

100 kHz/

Stop 1.93 GHz

Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch513_538. Conducted Spurious Emissions. +33.5dBm O/P Power.
GMSK Mode TX0_TX1. FCC Part 24.238

Date: 11.MAY.2003

18:24:31




RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test Of:

Ericsson AB.

RBS 2308

To:

FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 56 of 130

Issue Date: 13 June 2003

GMSK, TX0 CH 513 and TX1 CH 538 (Continued)

2" 1MHz block immediately outside adjacent frequency block.

Second Band: 1928 to 1929 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power

Number (nW/100kHz) Number (nW/100kHz)

1 69.862 6 68.022

2 59.468 7 68.374

3 93.66 8 59.691

4 65.798 9 71.217

5 55.46 10 56.774

Total Peak Power: 668.326 nW/MHz

Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)

1928 to 1929 | -31.8 -13.0 18.8 Complied

Marker 1 [T1] RBW 100 kHz
Ref Lv -40.28 dBm VBW 100 kHz
0 dim 1.92825251 GHz  SWT 5 ns Unit

RF Att

10 dB

dBm

|01 -13 a8

TRG

1VIEW

o

1sa

-10¢

Start 1.928 GHz

Title:

100 kHz/
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Comment A: Ch5 538. Conducted Spurious Emissions. +33.5dBm O/P Power.

GMSK Mode TX0_TX1. FCC Part 24.238
Date: 11.MAY.2003 17:54:00



RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Ericsson AB.
RBS 2308
FCC Part 24: 2002

Test Of:

To:

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 57 of 130

Issue Date: 13 June 2003

GMSK, TX0 CH 784 and TX1 CH 809

Marker 1 [T1] RBW 10 kHz RF Att 20 dB Marker 1 [T1] RBW 1 MHz R Att 0 dB
Ref Lvl -41.84 dBm VBW 30 kHz Ref Lvl -37.87 dBm VBW 3 MHz
0 dBm 4.01697996 MHz  SWT 255 Unit dBm 0 dBm 1.93000000 GHz ~ SWT Sms  Unit dBn
21.7 B offshe vl -a].04 carl 33 dB| offset Vil 1187 dsrrIﬂ
4.01697996 MHz| 1.93000000 GHz|
-1 -1
(D1 -13 dB |-D1 -13 dBm
-2 -2
-3 -39
VIER 1 VIEW 1A
4 B
EXT LLM""‘%W MMW‘LM EXT
50 B e Ao
-6 YR RTWON WY PRTY [ ) M‘W
|7, Mﬁ-" At oty U pon/ S )
-80)
~100 .
Start 9 kiz 99.9991 MHz/ Stop 1 GHz Start 1 GHz 93 MHz/ Stop 1.93 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.
GMSK Mode TX0_TX1. FCC Part 24.238

Date: 9.MAY.2003 15:41:38
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GMSK, TX0 CH 784 and TX1 CH 809 (Continued)

1% 1MHz block immediately outside adjacent frequency block.

First Band: 1990 to 1991 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 91.236 6 45.729
2 57.308 7 59.412
3 41.941 8 50.407
4 42.867 9 45.430
5 50.810 10 46.397
Total Peak Power: 531.537 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1990 to 1991 | -32.7 -13.0 19.7 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -40.40 dBm BW 100 kHz
0 dBm 1.99000401 GHz 5 ms Unit dBm
31.3 HB Offspt Vit -40.40 dB

1.99000401 GHz

1M

VISWEV ZERN WTVR ST
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-10

Start 1.99 GHz 100 kHz/
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Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted

Date:

Spurious Emissions. +33.5dBm O/P Power.
CC Part 24.238
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GMSK, TX0 CH 784 and TX1 CH 809 (Continued)

2" 1MHz block immediately outside adjacent frequency block.

Second Band: 1991 to 1992 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 38.024 6 48.599
2 47.608 7 50.431
3 45.558 8 55.538
4 44775 9 54.892
5 56.297 10 55.956
Total Peak Power: 497.678 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1991 to 1992 | -33.0 -13.0 20.0 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -42.50 dBm BW 100 kHz
0 dBm 1.99147295 GHz SWT 5 ms Unit dBm
31.3 dB Offspt Y1l -47.50 B
WA A AR A M AL A o
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Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. C

MSK Mode

Date: 9.MAY.2003 16

ducted

Spurious Emissions.
CC Part 24.238

:33:35

+33.5dBm O/P Power.
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8PSK, TX0 CH 513 and TX1 CH 538
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8PSK, TX0 CH 513 and TX1 CH 538 (Continued)

1% 1MHz block immediately outside adjacent frequency block.

First Band: 1929 to 1930 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 72.089 6 67.073
2 74.946 7 67.388
3 77.371 8 78.026
4 71.82 9 76.614
5 87.348 10 124.686
Total Peak Power: 797.361 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1929 to 1930 | -31 -13.0 18 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -39.27 dBm VBW 100 kHz
0 dBm 1.92999599 GHz SWT 5 ms Unit dBm
36.3 PB Offset
a

~100)

Start 1.929 GHz 100 kHz/ Stop 1.93 GHz

Title:

Comment A: Ch513_538. Conducted Spurious Emissions. +33.5dBm O/P Power.
8PSK Mode TX0_TX1. FCC Part 24.238

Date: 11.MAY.2003 19:35:00

Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01




RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 64 of 130

Issue Date: 13 June 2003

8PSK, TX0 CH 513 and TX1 CH 538 (Continued)

2" 1MHz block immediately outside adjacent frequency block.

Second Band

: 1928 to 1929 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 83.979 6 81.043
2 71.685 7 71.685
3 84.215 8 70.209
4 68.406 9 93.266
5 67.451 10 79.353
Total Peak Power: 771.292 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1928 to 1929 | -31.1 -13.0 18.1 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lv -40.30 dBm VBW 100 kHz
0 dBm 1.92883768 GHz SWT 5 ms Unit dBm
36.3 fB Offset
[ 2]
71‘—51 -13 dB
A MMW“IV 1l .mv‘;“'v' u‘;rn"v"' ‘,\‘jm“ A I“.u"v" W

-10¢

Start 1.928 GHz

Title:

100 kHz/

Stop 1.929 GHz

Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch513 538. Conducted Spurious Emissions. +33.5dBm O/P Power.

8PSK Mode TX0
11.MAY.2003 18:44:42

Date:

TX1. FCC Part 24.238



RADIO FREQUENCY INVESTIGATION LTD. TEST REPORT
S.No: RFI/MPTB1/RP44801JD01A

Conformance Testing Department Page 65 of 130
Issue Date: 13 June 2003
Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

8PSK, TX0 CH 784 and TX1 CH 809

Marker 1 [T1] RBW 10 kHz RF Att 20 dB Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref vl -42.04 B VBW 30 Kiz Ref Lyl -38.40 dBm  VEW 3 Miz
0 dBm 4.01697996 MHz SWT 25 s Unit dBm 0 dBm 1.93000000 GHz SWT 5ms Unit dBm
21.7 B offshe vl -af.04 carl 33 dB| offset Vil .10 dsrrIﬂ
4.01697996 M 1.9300000 Gi7
10) -1
Fo1 -19 o b0t -13 dem
2 -2
-30) -30)
1VIEW 1MA 1VIEW 1MA

EXT LAM“MM WWW*}WW sty exe

Start 9 kHz 99.9991 MHz/ Stop 1 GHz Start 1 GHz 93 MHz/ Stop 1.93 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power. Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.
8PSK Mode TX0_TX1. FCC Part 24.238 8PSK Mode TX0_TX1. FCC Part 24.238

Date: 9.MAY.2003 17:29:16 Date: 9.MAY.2003 17:32:11



RADIO FREQUENCY INVESTIGATION LTD. TEST REPORT
S.No: RFI/MPTB1/RP44801JD01A

Conformance Testing Department Page 66 of 130
Issue Date: 13 June 2003
Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

Marker 1 [T1] RBW 1 MHz RF Att 10 dB Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 0.46 dBm VBW 3 MHz Ref Lvl -38.98 dBm VBW 3 MHz
10 dBm 1.99102204 GHz SWT 5 ms Unit dBm 0 dBm 6.97895792 GHz SWT 43 ms Unit dBm
31.3 [B offst vl 6 dBrI 32.4 B offspt Vil .08 dBWI“
1.99104204 GHz 6.97893792 GHz|
-10) -1
o1 -19 o Lot -19 dem
=20 -2
-30) -30)
1VIEW 1M

1VIEW 1MA
\,u,llu A W AW, | VW RN Y MW L LA
m WWWW Ry e T L L

-60)
-8
-1001 10
Start 1.99 GHz 51 MHz/ Stop 2.5 GHz Start 2.5 GHz 750 MHz/ Stop 10 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.

Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.
8PSK Mode TX0_TX1. FCC Part 24.238

8PSK Mode TX0_TX1. FCC Part 24.238

Date: 9.MAY.2003 17:39:47 Date: 9.MAY.2003 17:59:49
Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -42.13 dBn  VBW 3 MHz
0 dBm 18.91783567 GHz  SWI 58 ms Unit dBn
33.4 dB Offspt Y1l -47.13 dB

8.91783567 GHy

IVIEW 1M

oM il e g g e .

Start 10 GHz 1 GHz/ Stop 20 GHz

Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.
8PSK Mode TX0_TX1. FCC Part 24.238

Date: 9.MAY.2003 18:01:11



RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department
Test Of: Ericsson AB.
RBS 2308

To: FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 67 of 130

Issue Date: 13 June 2003

8PSK, TX0 CH 784 and TX1 CH 809 (Continued)

1% 1MHz block immediately outside adjacent frequency block.

First Band: 1990 to 1991 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 136.608 6 52.111
2 57.362 7 56.034
3 48.078 8 60.112
4 45.707 9 53.146
5 51.577 10 48.804
Total Peak Power: 609.539 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1990 to 1991 | -32.1 -13.0 19.1 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -44.49 dBm BW 100 kHz
0 dBm 1.99000200 GHz SWT 5 ms Unit dBm
31.3 dB Offspt Y1l -44.49 B
1.99000200 GHz
aa A A A AR A A Ay
- Start 1.99 GHz 100 kHz/ Stop 1.991 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted

8PSK Mode
Date:

Spurious

9.MAY.2003 17:52:19

Emissions. +33.5dBm O/P Power.

CC Part 24.238



RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test Of:

Ericsson AB.

RBS 2308

To:

FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 68 of 130

Issue Date: 13 June 2003

8PSK, TX0 CH 784 and TX1 CH 809 (Continued)

2" 1MHz block immediately outside adjacent frequency block.

Second Band: 1991 to 1992 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 45.836 6 53.546
2 49.588 7 40.887
3 54.050 8 49.033
4 48.372 9 43.575
5 49.264 10 52.947
Total Peak Power: 487.098 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1991 to 1992 | -33.1 -13.0 20.1 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -42.67 dBm BW 100 kHz
0 dBm 1.99128657 GHz SWT 5 ms Unit dBm
31.3 HB Offspt vl ’ —44.?7 o gy
99128657 GHz|
- Start 1.991 GHz 100 kHz/ Stop 1.992 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted

8PSK Mode

Date:

9.MAY.2003 17:53

CC Part 24.238

Spurious Emissions.

+33.5dBm O/P Power.



RADIO FREQUENCY INVESTIGATION LTD.
Conformance Testing Department
Ericsson AB.

RBS 2308
FCC Part 24: 2002

Test Of:

To:

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 69 of 130

Issue Date: 13 June 2003

GMSK, TX2 CH 513 and TX3 CH 538

Marker 1 [T1] RBW 10 kHz RF Att 20 dB Marker 1 [T1 RBW 1 MHz RF Att 0 dB
Ref Lvl -41.69 dBm VBW 30 kHz Ref Lvl -20.57 dBm VBW 3 MHz
0 dBm 4.01697996 MHz SWT 25 s Unit dBm 0 dBm 1.92813627 GHz SWT 5 ms Unit dBm
21.7 @B Offset v - 33 dB| Offset v T - 7
1| [71] 11.69 dBrI 1|11 2(4.57 dsnln
4.01697996 MHZ] 1.92813627 GHy
-10 -1
D1 -13 dB D1 -13 dBm
=20 -2
=30
1MAX M 1MAX 1M
40 -
EXt PN S PR TTRE T NI S P ,;,MWWM EXT
6 I
TR CIXRP ReTINY INTI O et
-8
~100) 100
Start 9 kHz 99.9991 MHz/ Stop 1 GHz Start 1 GHz 93 MHz/ Stop 1.93 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch513_538. Conducted Spurious Emissions. +33.5dBm O/P Power.
GMSK Mode TX2_TX3. FCC Part 24.238

Date: 11.MAY.2003 12:13:32

Comment A: Ch513_538. Conducted Spurious Emissions. +33.5dBm O/P Power.
GMSK Mode TX2_TX3. FCC Part 24.238

Date: 11.MAY.2003 12:15:08



RADIO FREQUENCY INVESTIGATION LTD.
Conformance Testing Department
Ericsson AB.

RBS 2308
FCC Part 24: 2002

Test Of:

To:

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 70 of 130

Issue Date: 13 June 2003

Marker 1 [T1] RBW 1MHz RF Att 10 dB Marker 1 [T1] RBU 1 MHz  RF Att 0 dB
Ref Lvl -35.43 dBm  VBW 3 MHz Ref Lvl -39.08 dBm  VBW 3 Mz
0 dBm 1.99000000 GHz  SWT 5ms  Unit dBn 0 dBm 6.99398798 GHz ~ SWI 43 ms  Unit dBn
31.3 [B offst vl 39,43 B 32.4 B offspt Vil .08 dBWI“
1.99000000 GH] 6.99394798 Ghz
-10) -1
|01 -13 a8 |01 -13 dBm
-20) -2
-30) -30)
1IMAX 1MA 1MAX 1M
I oI
» N pahmati A Myt A Atk B
EXT M}M" EXT
Myttt bt | Pyt iy
-60}
-80)
-10 -10
Start 1.99 GHz 51 MHz/ Stop 2.5 GHz Start 2.5 GHz 750 MHz/ Stop 10 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch513 538. Conducted Spurious Emissions. +33.5dBm O/P Power.
GMSK Mode TX2_TX3. FCC Part 24.238

Comment A: Ch513_538. Conducted Spurious Emissions. +33.5dBm O/P Power.

GMSK Mode TX2_TX3. FCC Part 24.238

Date: 11.MAY.2003 12:16:19 Date: 11.MAY.2003 12:17:20
Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -42.17 dBm VBW 3 MHz
0 dBm 18.87775551 GHz SWT 58 ms Unit dBm
33.4 pB Offspt vl ~44.17 dB
8.87779551 GHy|
-10f
D1 -13 dB
-2
1MAX A
n 1
Ml A M by MM««WM\W -
100
Start 10 GHz 1 GHz/ Stop 20 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.

GMSK Mode TX2_TX3. FCC Part 24.238

Date: 11.MAY.2003 12:40:33



RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 71 of 130

Issue Date: 13 June 2003

GMSK, TX2 CH 513 and TX3 CH 538 (Continued)

1% 1MHz block immediately outside adjacent frequency block.

First Band: 1929 to 1930 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power

Number (nW/100kHz) Number (nW/100kHz)

1 67.641 6 59.719

2 81.151 7 79.056

3 73.349 8 61.191

4 84.928 9 60.734

5 65.705 10 121.061

Total Peak Power: 754.535 nW/MHz

Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)

1929 to 1930 | -31.2 -13.0 18.2 Complied

@R&f vl
0 dBm

Marker 1 [T1]

RBW 100 kHz RF Att

10 dB

-39.17 cBm  VBW 100 kiz
1.92999800 Giz ~ SWI  5ms  Unit dEm
36.3 B Offspt |
2]
-
|-D1 -13 dBmw
2 o
-3
VIEH =
B |l
Ml WMW@WMMWL—
bl M el b -

-1

Start 1.929 GHz

Title:

100

kHz/

Stop 1.93 Giz

Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch513 538. Conducted Spurious Emissions. +33.5dBm O/P Power.
QEK Mode TX2 TX3. FOC Part 24.238
Date: 11.MAY.2003 19:04:01



RADIO FREQUENCY INVESTIGATION LTD. TEST REPORT

Conformance Testing Department

Test Of: Ericsson AB.

RBS 2308

To: FCC Part 24: 2002

S.No: RFI/IMPTB1/RP44801JD01A
Page 72 of 130
Issue Date: 13 June 2003

GMSK, TX2 CH 513 and TX3 CH 538 (Continued)

2" 1MHz block immediately outside adjacent frequency block.

Second Band: 1928 to 1929 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 84.294 6 77.847

2 106.835 7 80.212

3 82.305 8 85.928

4 86.21 9 89.585

5 78.246 10 84.65

Total Peak Power: 856.112 nW/MHz

Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1928 to 1929 | -30.7 -13.0 17.7 Complied

Marker 1 [T1]
Ref Lvl -39.75 dBn

0 dBm 1.92816633 GHz

RBW
VBW

SWT

100 kHz RF Att 10 dB
100 kHz

5 ms Unit dBm

|01 -13 a8

TRG

1VIEW

1sa

1
' v
Bl bl A sty

b Al

W T WA

EXT

-10¢

Start 1.928 GHz 100 kHz/

Stop 1.929 GHz

Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch5 538. Conducted Spurious Emissions. +33.5dBm O/P Power.

Date: 11.MAY.2003 19:01:16

GMSK Mode TX2_TX3. FCC Part 24.238



RADIO FREQUENCY INVESTIGATION LTD. TEST REPORT
S.No: RFI/MPTB1/RP44801JD01A

Conformance Testing Department Page 73 of 130
Issue Date: 13 June 2003
Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

GMSK, TX2 CH 784 and TX3 CH 809

Marker 1 [T1] RBW 10 kHz RF Att 20 dB Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -41.58 dBm  VBW 30 Kiiz Ref Lvl -36.44 dBm  VBW 3 Mz
0 dBm 4.01697996 MHz SWT 25 s Unit dBm 0 dBm 1.93000000 GHz SWT 5 ms Unit dBm
21.7 HB Offspt LA 41,58 d 33 dBf offset v m 3.4 cirf g

4.01697996 Mz 1.93000000 GHe|

dBm

D1 -13 dBi |-D1 -13

1MAX

Start 9 kHz 99.9991 MHz/ Stop 1 GHz Start 1 GHz 93 MHz/ Stop 1.93 GHz

Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power. Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.
GMSK Mode TX2_TX3. FCC Part 24.238 GMSK Mode TX2_TX3. FCC Part 24.238

Date: 11.MAY.2003 12:24:06 Date: 11.MAY.2003 12:25:52



RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test Of:

To:

RBS 2308

Ericsson AB.

FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 74 of 130

Issue Date: 13 June 2003

Marker 1 [T1] RBW 1 MHz RF Att 10 dB Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -2.14 dBm VBW 3 MHz Ref Lvl -39.25 dBm VBW 3 MHz
0 dBm 1.99102204 GHz SWT 5 ms Unit dBm 0 dBm 6.97895792 GHz SWT 43 ms Unit dBm
31.3 [B offst vl e 32.4 B offspt Vil .05 dBWI“
1.99104204 GHz 6.97893792 GHz|
-10) -1
o1 -19 a® Lot -19 dem
=20 -2
-30) -30)
1MA 1MAX 1M

Joees

AP AL AL

-60)
-50)
100 10
Start 1.99 GHz 51 MHz/ Stop 2.5 GHz Start 2.5 GHz 750 MHz/ Stop 10 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power. Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.
GMSK Mode TX2_TX3. FCC Part 24.238 GMSK Mode TX2_TX3. FCC Part 24.238
Date: 11.MAY.2003 12:38:46 Date: 11.MAY.2003 12:39:43
Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -42.17 dBm VBW 3 MHz
0 dBm 18.87775551 GHz SWT 58 ms Unit dBm
33.4 dB Offspt Y1l -47.17 B

8.87779551 GHy

1MAX

1M

Start 10 GHz 1 GHz/

Stop 20 GHz

Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.

GMSK Mode TX2_TX3. FCC Part 24.238
Date: 11.MAY.2003 12:40:33



RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 75 of 130

Issue Date: 13 June 2003

GMSK, TX2 CH 784 and TX3 CH 809 (Continued)

1% 1MHz block immediately outside adjacent frequency block.

First Band: 1990 to 1991 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 96.963 6 50.525
2 51.144 7 55.799
3 42.827 8 72.529
4 40.430 9 50.219
5 55.564 10 54.533
Total Peak Power: 570.533 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1990 to 1991 | -32.4 -13.0 194 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -40.24 dBm BW 100 kHz
0 dBm 1.99000000 GHz 5 ms Unit dBm
31.3 dB Offspt Y1l -40.24 B
1.99000000 GH
R e A L P P T R Y ey
- Start 1.99 GHz 100 kHz/ Stop 1.991 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch784 809. Conducted Spurious Emissions. +33.5dBm O/P Power.

GMSK Mode TX2_'
Date: 11.MAY.2003 13:15:28

CC Part 24.238



RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

TES

S.No: RFI/MPTB1/RP44801JD01A

T REPORT

Page 76 of 130

Issu

e Date: 13 June 2003

GMSK, TX2 CH 784 and TX3 CH 809 (Continued)

2" 1MHz block immediately outside adjacent frequency block.

Second Band: 1991 to 1992 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 54.354 6 54.482
2 45.473 7 57.136
3 50.407 8 53.999
4 53.371 9 49.797
5 50.383 10 54.892
Total Peak Power: 526.294 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1991 to 1992 | -32.8 -13.0 19.8 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -42.60 dBm BW 100 kHz
0 dBm 1.99196593 GHz SWT 5 ms Unit dBm
31.3 HB Offspt vl w;::? :j o
b g s .mjl

't

-10

Start 1.991 GHz

Title:
Commen

Date:

t A: Ch784_809. Conducted

100

kHz/

Stop 1.992 GHz

Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

GMSK Mode TX2 ' cC Part

11.MAY.2003 12:51:22

Spurious

Emissions.
24.238

+33.5dBm O/P Power.




RADIO FREQUENCY INVESTIGATION LTD.
Conformance Testing Department

Test Of: Ericsson AB.
RBS 2308

To: FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 77 of 130

Issue Date: 13 June 2003

8PSK, TX2 CH 513 and TX3 CH 538

Marker 1 [T1] RBW 10 kHz RF Att 20 dB Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -41.99 dBm VBW 30 kHz Ref Lvl -23.89 dBm VBW 3 MHz
0 dBm 4.01697996 MHz SWT 25 s Unit dBm 0 dBm 1.92813627 GHz SWT 5 ms Unit dBm
21.7 @B Offsgt v 1 Y 33 dB| Offset v -
1] 171] 41.99 3Byr 1| 171] 21.89 dBrI
4.01697996 MHz| 1.92813627 GHA
1 -10)
-D1 -13 dB D1 -13 dB
22 -20
=30
1VIEW il y 1VIEW M
-4
EXT WWM D W MWWWW EXT
6 y WA 60
VR I ATEVP AR STV PN Y ST D
-80
10 -10
Start 9 kHz 99.9991 MHz/ Stop 1 GHz Start 1 GHz 93 MHz/ Stop 1.93 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch513_538. Conducted Spurious Emissions. +33.5dBm O/P Power. Comment A: Ch513_538. Conducted Spurious Emissions. +33.5dBm O/P Power.
8PSK Mode TXO0_TX1. FCC Part 24.238 8PSK Mode TX2_TX3. FCC Part 24.238
Date: 9.MAY.2003 17:08:01 Date: 9.MAY.2003 18:23:30



RADIO FREQUENCY INVESTIGATION LTD. TEST REPORT
S.No: RFI/MPTB1/RP44801JD01A

Conformance Testing Department

Test Of: Ericsson AB.
RBS 2308
FCC Part 24: 2002

To:

Page 78 of 130
Issue Date: 13 June 2003

Marker 1 [T1] RBW 1 MHz RF Att 10 dB Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -35.53 dBm VBW 3 MHz Ref Lvl -38.58 dBm VBW 3 MHz
0 dBm 1.99204409 GHz SWT 5 ms Unit dBm 0 dBm 6.97895792 GHz SWT 43 ms Unit dBm
31.3 hiB offspt vy o1 39.53 dm 32.4 B offspt v 38.58 am
1.99204409 GHz] 6.97895792 GHz|
- -10)
|-D1 -13 dB [-D1 -13 dB
- =20)
B 39
L1VIEW 1MA 1VIEW 1MA
| WWWWWWWW‘ Al o
IRVRTI, " i FRPTPURNOR e
) P iy
-60)
-80)
0 10
Start 1.99 GHz 51 MHz/ Stop 2.5 GHz Start 2.5 GHz 750 MHz/ Stop 10 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Title:
Comment A:

Date:

Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Ch513_538. Conducted Spurious Emissions. +33.5dBm O/P Power.
8PSK Mode TX2_TX3. FCC Part 24.238

9.MAY.2003 18:24:59

Comment A: Ch513 538. Conducted Spurious Emissions. +33.5dBm O/P Power.

8PSK Mode TX2_TX3. FCC Part 24.238

Date: 9.MAY.2003 18:26:09
Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -41.29 dBm VBN 3 MHz
0 dBm 18.87775551 GHz SWT 58 ms Unit dBm
33.4 B Offspt vil i _41.29 4

8.87779551 GHz

FD1 -13 dB

hA

[VIEW

1MA

-1000

Start 10 GHz

Title: Testing for Ericsson AB.
Comment A: Ch513_538. Conducted Spurious Emissions. +33.5dBm O/P Power.

Date:

8PSK Mode TX2_TX3. FCC
9.MAY.2003 18:27:23

1 GHz/ Stop 20 GHz

RBS 2308 1900 MHz. 44801JD01

Part 24.238



RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Ericsson AB.
RBS 2308
FCC Part 24: 2002

Test Of:

To:

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 79 of 130

Issue Date: 13 June 2003

8PSK, TX2 CH 513 and TX3 CH 538 (Continued)

1% 1MHz block immediately outside adjacent frequency block.

First Band: 1929 to 1930 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 87.881 6 94.897
2 79.688 7 90.048
3 95.387 8 91.536
4 112.744 9 102.246
5 92.484 10 141.028
Total Peak Power: 987.939 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1929 to 1930 | -30.1 -13.0 171 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -40.81 dBm VBW 100 kHz
0 dBm 1.92888577 GHz SWT 5 ms Unit dBm
36.3 @B Offset
a
: .
AN A A s

~100)

Start 1.928 GHz

Title:
Comment A: Ch513 538.
8PSK Mode T

Date: 11.MAY.2003

100 kHz/

Stop 1.929 GHz

Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
ducted Spurious Emissions. +33.5dBm O/P Power.
_TX3. FCC Part 24.238

19:16:21
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8PSK, TX2 CH 513 and TX3 CH 538 (Continued)

2" 1MHz block immediately outside adjacent frequency block.

Second Band: 1928 to 1929 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 61.478 6 73.831
2 72.471 7 77.82
3 69.146 8 71.685
4 68.598 9 83.079
5 69.049 10 76.576
Total Peak Power: 723.733 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1928 t0 1929 | -31.4 -13.0 18.4 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -38.51 dBm VBW 100 kHz
0 dBm 1.92999599 GHz SWT 5 ms Unit dBm
36.3 @B Offset
a
R WVJ-J:M»MwWWWNLAW’J‘

~100)

Start 1.929 GHz

Title:

Comment A: Ch513_538.
8PSK Mode T

Date: 11.MAY.2003 19:10:41

100 kHz/

Stop 1.93 GHz

Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
ducted Spurious Emissions. +33.5dBm O/P Power.
_TX3. FCC Part 24.238
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8PSK, TX2 CH 784 and TX3 CH 809

Marker 1 [T1] RBW 10 kHz RF Att 20 dB Marker 1 [T1 RBW 1 MHz RF Att 0 dB
Ref Lvl -47.60 dBm VBW 30 kHz Ref Lvl -37.13 dBm VBW 3 MHz
0 dBm 4.01697996 MHz SWT 25 s Unit dBm 0 dBm 1.93000000 GHz SWT 5 ms Unit dBm
21.7 @B Offset v - 0 33 dB| Offset v T - 3
1| [71] 11.6 dBrI 1|11 31.13 d3|r|“
4.01697996 MHZ] 1.93000000 GHz|
-10 -1
D1 -13 dB D1 -13 dBm
=20 -2
=30
1VIEW M 1VIEW 1M

i WWM whlupap Ay P"WAM*W'\MM EXT

60 VT TN w“‘l 1 i WWM\WW

Start 9 kHz 99.9991 MHz/ Stop 1 GHz Start 1 GHz 93 MHz/ Stop 1.93 GHz

Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power. Comment A: Ch784 809. Conducted Spurious Emissions. +33.5dBm O/P Power.
8PSK Mode TX2_TX3. FCC Part 24.238 8PSK Mode TX2_TX3. FCC Part 24.238

Date: 9.MAY.2003 18:48:15 Date: 9.MAY.2003 18:49:43
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Marker 1 [T1] RBW 1 MHz RF Att 10 dB Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -1.64 dBm VBW 3 MHz Ref Lvl -39.31 dBm VBW 3 MHz
0 dBm 1.99102204 GHz SWT 5 ms Unit dBm 0 dBm 6.97895792 GHz SWT 43 ms Unit dBm
31.3 [B offst vl R dBrI 32.4 B offspt Vil 3 dBWI“
1.99104204 GHz 6.97895792 GHz|
-10) -1
|01 -13 dBi |-D1 -13 dBm
-20) -2
-30) -30)
VIEW pivis IVIEW A
. 3ok Aot
) X A TR, FYORA Y Y L T W
T Moot M.A,.,;)“’”M’” WWMW o
-50 -5
-60)
-8
1001 -10
Start 1.99 GHz 51 MHz/ Stop 2.5 GHz Start 2.5 GHz 750 MHz/ Stop 10 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.

Date:

8PSK Mode TX2_TX3. FCC Part 24.238

9.MAY.2003 18:51:08

Comment A: Ch784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.
8PSK Mode TX2_TX3. FCC Part 24.238

Date: 9.MAY.2003 19:00:54
Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -42.54 dBm  VBW 3 MHz
0 dBm 18.87775551 GHz SWT 58 ms Unit dBm
33.4 dB Offspt Y1l -47.54 B
8.87779551 GHz|
-1
|-p1 -13 dB
1VIEW 1M

P A A Agarhsobul WMMWN ot

-10
Start 10 GHz 1 GHz/ Stop 20 GHz

Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: C784_809. Conducted Spurious Emissions. +33.5dBm O/P Power.

Date:

8PSK Mode TX2_TX3. FCC Part 24.238
9.MAY.2003 19:01:58
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8PSK, TX2 CH 784 and TX3 CH 809

(Continued)

1% 1MHz block immediately outside adjacent frequency block.

First Band: 1990 to 1991 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 151.290 6 40.506
2 40.829 7 39.624
3 44.316 8 33.903
4 37.389 9 37.740
5 40.090 10 35.862
Total Peak Power: 501.549 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1990 to 1991 | -33.0 -13.0 20.0 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -38.20 dBm BW 100 kHz
0 dBm 1.99000000 GHz SWT 5 ms Unit dBm
31.3 HB Offspt Vit -3§.20 dB
1.99000000 GH
\‘“”WMW-’V g uWWNMMM EXT
- Start 1.99 GHz 100 kHz/ Stop 1.991 GHz
Title Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted

8PSK Mode TX2 '
9.MAY.2003 18:

Spurious Emissions. +33.5dBm O/P Power.

CC Part 24.238

53:55
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8PSK, TX2 CH 784 and TX3 CH 809 (Continued)

2" 1MHz block immediately outside adjacent frequency block.

Second Band: 1991 to 1992 MHz

100 kHz Strip Peak Power 100 kHz Strip Peak Power
Number (nW/100kHz) Number (nW/100kHz)
1 35.561 6 41.836
2 43.068 7 39.791
3 42.567 8 39.144
4 35.795 9 44.420
5 42.507 10 41.485
Total Peak Power: 406.174 nW/MHz
Band (MHz) Peak Power Limit Margin (dB) Status
(dBm/MHz) (dBm/MHz)
1991 to 1992 | -33.9 -13.0 20.9 Complied
® Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -43.17 dBm BW 100 kHz
0 dBm 1.99193988 GHz SWT 5 ms Unit dBm
31.3 HB Offspt vl ~44.17
1.99193988 GH
WvﬂuMM)/ N LW WMWW EXT
- Start 1.991 GHz 100 kHz/ Stop 1.992 GHz
Title Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01

Comment A: Ch784_809. Conducted
8PSK Mode TX2_'
9.MAY.2003 18:57:21

CC Part

Spurious Emissions.

24.238

+33.5dBm O/P Power.
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7.8. Transmitter Conducted Measurements: (Intermodulation Responses):
Section 2.1051/24.238 (a)

7.8.1.The EUT and spectrum analyser were configured as for conducted antenna port
measurements.

7.8.2.Tests were performed to identify out of band emissions in accordance with FCC
Part 2.1051 and 24.238 (a) with reference to TIA_EIA_603B.

7.8.3. Tests were also performed to identify the level of any Intermodulation responses
present.

7.8.4. Measurements were made at the ARP output connectors

7.8.5. The output was connected to a spectrum analyser via cables, attenuation and an
RF box containing various filters.

7.8.6. The path loss was entered into the spectrum analyser as a reference level offset.
7.8.7.FCC Part 24.238 (a) states that emissions shall be attenuated by at least 43+10 Log

(P) dB below the transmitter power, where (P) is the power measured at the EUT antenna
terminals.
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Marker 1 [T1] RBW 10 kHz RF Att 20 dB Marker 1 [T1] RBW 10 kHz REF Att 20 dB
Ref Lvl -43.88 dBm VBW 30 kHz Ref Lvl -43.24 dBm VBW 30 kHz
40 dBm 1.94029058 GHz SWT 1.75 s Unit dBm 40 dBm 1.96596192 GHz SWT 1.75 s Unit dBm
4 10,
3.0 5 ortobe CAES R 33.1 1B offspt vyl RN dBr{
1.94029058 GHz| 1.96594192 GHz|
30)
20
1 10
1VIER| M 1MAX 1M
EXT EXT
1 -10
D1 A D1 A di
2 -20)
- -30)
| | WA Lol
\“J \"‘J’W\Wm AU AN LA |an-v Wl J il Al s k) |l
F2 F2
F1 ‘ Fl
Start 1.925 GHz 7 MHzZ/ Stop 1.995 GHz Start 1.925 GHz 7 MHz/ Stop 1.995 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch513_538. Inband Intermodulation Test. +33.5dBm O/P Power. Comment A: Ch513_538. Inband Intermodulation Test. +33.5dBm O/P Power.
GMSK Mode TX0_TX1. FCC Part 24.238 GMSK Mode TX2_TX3. FCC Part 24.238
Date: 9.MAY.2003 16:55:50 Date: 11.MAY.2003 12:09:57
Marker 1 [T1] RBW 10 kHz  RF Att 20 dB Marker 1 [T1] RBW 10 kHz  RF Att 20 dB
Ref Lvl -44.33 dBm VBW 30 kHz Ref Lvl -44.34 dBm VBW 30 kHz
40 dBm 1.97816633 GHz SWT 1.75 s Unit dBm 40 dBm 1.94982966 GHz SWT  1.75 s Unit dBm
4 10,
33.¢ HB Offspt vi| () ~44.93 ooy 33.1 B Offspt vl 4494 corf gy
{1 . A
1.97814633 GHz| 1.94982966 GHz|
30)
2 20)
10
1VIEH| 1M 1MAX i’y
EXT EXT
-1 -10)
[-D1 413 dB D1 <13 dBm
22 -20
- -30)
4 -40)
1 kw I AJ \v \Mll
Ml. v A J“v'i"' idu ;J::A|.| AR llw‘, AN b hl.!‘w P "‘wwww
- 50
F2 F2
‘ F1 F1
6 |
Start 1.925 GHz 7 MHz/ Stop 1.995 GHz Start 1.925 GHz 7 MHz/ Stop 1.995 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch784_809. Inband Intermodulation Test. +33.5dBm O/P Power. Comment A: Ch784_809. Inband Intermodulation Test. +33.5dBm O/P Power.
GMSK Mode TX0_TX1. FCC Part 24.238 GMSK Mode TX2_TX3. FCC Part 24.238
Date: 9.MAY.2003 15:59:19 Date: 11.MAY.2003 12:42:06
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Marker 1 [T1] RBW 10 kHz RF Att 20 dB Marker 1 [T1] RBW 10 kHz RF Att 20 dB
Ref Lvl -43.24 dBm VBW 30 kHz Ref Lvl -44.62 dBm VBW 30 kHz
40 dBm 1.94043086 GHz SWT 1.75 s Unit dBm 40 dBm 1.98335671 GHz sWT  1.75 s Unit dBm
4 10
33.4 B Offsgt \J 1 - 33.4 dB Offset v -
1] 171] 44.94 dByr 1| 171] 44.42 dBri
1.94043086 GHz 1.98335671 GHz|
3
2 20)
10]
1VIEW| A 1VIEW| M
EXT EXT
. -10)
|01 419 ag o1 413 a
- =20
- -30)
4 + -40)
M AR K ualsatigo o b FARPIPRTRAATY RSN YT
- e
F2 F2
‘ F1 ‘ F1
- | |
Start 1.925 GHz 7 MHz/ Stop 1.995 GHz Start 1.925 GHz 7 MHz/ Stop 1.995 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch513_538. Inband Intermodulation Test. +33.5dBm O/P Power. Comment A: Ch513_538. Inband Intermodulation Test. +33.5dBm O/P Power.
8PSK Mode TX0_TX1. FCC Part 24.238 8PSK Mode TX2_TX3. FCC Part 24.238
Date: 9.MAY.2003 17:21:02 Date: 9.MAY.2003 18:30:32
Marker 1 [T1] RBW 10 kHz RF Att 20 dB Marker 1 [T1] RBW 10 kHz RF Att 20 dB
Ref Lvl -43.73 dBm VBW 30 kHz Ref Lvl -44.00 dBm VBW 30 kHz
40 dBm 1.95544088 GHz SWT 1.75 s Unit dBm 40 dBm 1.93678357 GHz sWT  1.75 s Unit dBm
4 10
33.4 B Offsgt v 1 ER 33.4 dB Offset v -
1] 171] 41.13 dByr 1| 171] 44.40 dBri
1.95544088 GHz| 1.93674357 GHz|
30)
2 20
10
1MAX A 1VIEW M
EXT EXT
. -10)
[-D1 413 dB: D1 -13 dBm
- -20)
- -30)
4

-

T -40
WAL NP H JWWMM“#“M ikl ‘yj uLvlLl VTTINT TN 1Y u_‘,v..n.] VUYWAY | \b“

AAMCaL L i

F2 F2
Fl Fl
L A |
Start 1.925 GHz 7 MHz/ Stop 1.995 GHz Start 1.925 GHz 7 MHz/ Stop 1.995 GHz
Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Comment A: Ch784_809. Inband Intermodulation Test. +33.5dBm O/P Power. Comment A: Ch784_809. Inband Intermodulation Test. +33.5dBm O/P Power.
8PSK Mode TX0_TX1. FCC Part 24.238 8PSK Mode TX2_TX3. FCC Part 24.238

Date: 11.MAY.2003 13:00:48 Date: 9.MAY.2003 19:05:02
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7.9.Transmitter Conducted Emissions at Band Edges: Section 2.1051/24.238

7.9.1. Tests were performed to identify the maximum conducted band edge emissions.

Lower Band Edge

Frequency Peak Emission Limit Margin Result
(MHz) Level (dBc) (dB)
(dBm)
1929.99359 -14.10 -13.0 1.1 Complied
Upper Band Edge
Frequency Peak Emission Limit Margin Result
(MHz) Level (dBm (dB)
(dBm)
1990.01844 -14.02 -13.0 1.02 Complied
Marker 1 [T1] Raw 3Kz RFAtt 10 B Marker 1 [T1] REn 3Kz RFALt 10 aB
® Ref Ivl -14.10 dBn  VBW 3 kiz @Ref vl -14.02 cBm  VBA 3 kiz
30 dEm 1.92999359 Gz SN 280 ms Unit ezl 30 dBm 1.99001844 Gz SN 280 ms Unit dBm
33.5 B Offset E 33.5 (B Offspt “
: /,ML I
| ] L
IVIEW / 7. X \ 17N
B { - W
D1 -13 dBw D1 —13 chw
Y
] N« |/ m “\\ B
e g
. i e . \
W \M\A
=5 ! -5 e
e A i,
-6 -
HL HL
i Start 1.2% Giz 100 kiz/ Stop 1.9302 Giz : Start 1.9898 Giz 100 kiz/ Stop 1.9908 Giz

Title:  Testing for Ericsson AB. RES 2308 1900Miz. 448010001
Cament A: (h512. CB Band Frge +33.5dRn Qutput Power. QYK Mode TXO0. F'
C Part 24.238

Date: 8.MAY.2003 18:41:56

Title:
Carent A: (h810. CBA Band Bdge +31.50Bm Output Pover. QUK Moce TXO. F

Date:

Testing for Ericsson 2B. RBS 2308 1900vHz. 44801JD01

QC Part 24.238
8.MAY.2003 19:10:41
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Lower Band Edge

Frequency Peak Emission Limit Margin Result
(MHz) Level (dBc) (dB)
(dBm)
1929.99559 -44.12 -13.0 31.12 Complied

Upper Band Edge

Frequency Peak Emission Limit Margin Result
(MHz) Level (dBm (dB)
(dBm)
1990.02084 -44.98 -13.0 31.98 Complied
Marker 1 [T1] RBHW 3 kHz  RF Att 10 dB Marker 1 [T1] RaW 3 kz RFALt 0B

@Ref Lvl -44.12 dBm VBW 3 kHz @ Ref Ivl —44.98 dBm  VBA 3 Kiz
30 dBm 1.92999559 GHz SWT 280 ms Unit dBn 30 dEn 1.99002084 Gz SWT' 280 ms Unit fe=u
33.5 HB Offspt 33.5 (B Offspt B

ik
Iy y

1VIEW f 1iMA X \ 0.\

1 -
|01 -14 aB I | 13 e\
EXT BT

M | i,

218 H1
Start 1.9294 GHz 100 kHz/ Stop 1.9304 GHz Start 1.98% Giz 100 kiz/ Stop 1.9906 Gz
Title: Testing for Ericsson AB. RBS 2308 1900MHz. 44801JD01 Title: Testing for Ericsson 2B. RBS 2308 1900VHz. 44801JD01
Comment A: Ch513. OBW Band Edge +33.5dBm Output Power. GMSK Mode TX0. F Coment A: Ch809. CBW Band Edge +33.5cBm Qutput Power. GQEK Moce TX0. F
CC Part 24.238 QC Fart 24.238

Date: 13.MAY.2003 17:04:40 Late: 8.MAY.2003 19:20:14
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Lower Band Edge

Frequency Peak Emission Limit Margin Result
(MHz) Level (dBc) (dB)
(dBm)
1929.98357 -14.39 -13.0 1.39 Complied
Upper Band Edge
Frequency Peak Emission Limit Margin Result
(MHz) Level (dBm (dB)
(dBm)
1990.02445 -16.49 -13.0 3.49 Complied
@ Marker 1 [T1] REW 3Kz RFAtt 10aB @ Marker 1 [T1] REW 3Kz RAt 10aB
Ref Ivl -14.39 dBn  VBW 3 kiz Ref Ivl -16.49 dBm  VEA 3 kiz
30 dBn 1.92998357 Gz SWIT 280 ms Unit ezl 30 dBn 1.99002445 Gtz SNT 280 ms Unit dBn
33.5 B Offekt IE 33.5 B Offebt o
) /Jf'“ ZM%"V\
1 /'ll 1 ‘\
IVIEW / b7 M \ i
Y -1
-1 -13 B i o1 1] e
JJ T
V/* = \«i\ -
4 fr 4
| PEENERENEDNE
ki
b AT | Mot
HL HL
i Start 1.2%2 Giz 100 kiz/ Stop 1.9302 Giz i Start 1.9898 Giz 100 kHz/ Stop 1.9908 Gz

Title: Testing for Ericsson 2B. RBS 2308 1900MHz. 44801JD01
Camrent A: ChS12. CBW Bard Edoge +31.5dBm Qutput Power. QK Mok TXR2. F

QC Part 24.23¢

Date: 8.MAY.2003 19:32:38

Title:

Testing for Ericsson 2B. RBS 2308 1900Miz. 44801JD01

Camrent A: (h810. CBW Bard Edge +29.5dBm Output Power. QEK Mok TXR2. F

Date:

QC Part 24.23¢
8.MAY.2003 19:46:59
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Lower Band Edge

Frequency Peak Emission Limit Margin Result
(MHz) Level (dBc) (dB)
(dBm)
1929.99559 -44.42 -13.0 31.42 Complied
Upper Band Edge
Frequency Peak Emission Limit Margin Result
(MHz) Level (dBm (dB)
(dBm)
1990.02084 -45.27 -13.0 32.27 Complied
Marker 1 [T1] REW 3Kz RFAtt 10aB Marker 1 [T1] REW 3Kz RAt 10aB
@Pef vl -44.42 dBn VBN 3 kiz @Pef Ivl -45.27 dBn  VBA 3 kiz
30 dBn 1.92999559 Gz SWIT 280 ms Unit ezl 30 dBn 1.99002084 Gz SNT 280 ms Unit dBn

33.5 [ Offigkt 33.5 [B Offiget
Mh\’lﬂ w B
2 ’;' 2 L\
pl r pl |1\

h D1 -1} cBm *;

Bl

/

H

(A

Start 1.92% Gz 100 kiz/

Title: Testing for Ericsson 2B. RBS 2308 1900MHz. 44801JD01

Camrent A: ChS13. CBW Bard Edoe +33.5dBm Qutput Power. QK Mok TXR2. F

QC Part 24.238
Date: 8.MAY.2003 19:39:04

Step 1.9304 Gz

Start 1.98% Giz 100 kHz/ Stap 1.9906 Giz

Title: Testing for Ericsson 2B. RBS 2308 1900Miz. 44801JD01

Carment: A: Ch809. OB Band Edge +33.50Rm Output Fover. QK Mode TX2. F
QC Part 24.23¢

Date: 8.MAY.2003 20:00:09
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Lower Band Edge

Frequency Peak Emission Limit Margin Result
(MHz) Level (dBc) (dB)
(dBm)
1929.99859 -14.31 -13.0 1.31 Complied

Upper Band Edge

Frequency Peak Emission Limit Margin Result
(MHz) Level (dBm (dB)
(dBm)
1990.01844 -15.85 -13.0 2.85 Complied
@ Marker 1 [T1] REW 3Kz RFAtt 10aB <8> Marker 1 [T1] REW 3kiz RFAt 10aB
Ref Ivl -14.31 dBn VBN 3 kiz Ref Ivl -15.85dBn  VBW 3 kiz
30 dBn 1.92999359 Gz SWIT 280 ms Unit ezl 30 dEm 1.99001844 Gz SN 280 ms Unit dBm
33.5 B Offset 33.5 B Offspt
|ﬂ ! B
2 w& 2 %
| ] L
M / b7 IVIEW i7

il ’ =1
D1 -13 cBm

f ! \
W | |
< NM" \\m

D1 -13 di‘r\ 3+
\

po [ LaT IV VNN
-6
HL H1
Start 1.2% Giz 100 kiz/ Stop 1.9302 Giz Start 1.9898 Giz 100 kHz/ Stop 1.9908 Giz
Title: Testing for Ericsson 2B. RBS 2308 1900MHz. 44801JD01 Title: Testing for Ericsson 2B. RBS 2308 1900VHz. 44801J001
Cament: A: Ch512. OB Band Edge +33.50Rm Output: Power. 8PK Moce TX0. F Camrent A: Chg10. OBW Band Edge +29.5dRm Qutput: Power. 8PK Moce TXO. F

QC Part 24.238 QC Part 24.238
Date: 8.MAY.2003 19:01:22 Date: 8.MAY.2003 17:43:13
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Test Of: Ericsson AB.
RBS 2308

To: FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 93 of 130

Issue Date: 13 June 2003

Lower Band Edge

Frequency Peak Emission Limit Margin Result
(MHz) Level (dBc) (dB)
(dBm)
1929.99859 -14.31 -13.0 1.31 Complied
Upper Band Edge
Frequency Peak Emission Limit Margin Result
(MHz) Level (dBm (dB)
(dBm)
1990.00040 -39.86 -13.0 26.86 Complied
@ Marker 1 [T1] REW 3Kz RFAtt 10aB @ Marker 1 [T1] REW 3Kz RAt 10aB
Ref Ivl -14.31 dBn VBN 3 kiz Ref Ivl -39.66 dBmn  VBA 3 kiz
30 dBn 1.92999359 Gz SWIT 280 ms Unit ezl 30 dBn 1.99000040 Gz SNT 280 ms Unit dBn
33.5 B Offekt IE Vi:;“s bB Offst o
| N
1 /4 1 l"\
M / b7 IVIEW \ i
il il
-1 -13 B L DL -1 d?‘uh
. ﬂw BT N \\\ BT
) ) Y
=4 M‘M""‘I/vb’ = ‘w\kl
Ty
e A WM | WWW
HL HL
i Start 1.2%2 Giz 100 kiz/ Stop 1.9302 Giz i Start 1.98% Giz 100 kHz/ Stop 1.9906 Gz

Title: Testing for Ericsson 2B. RBS 2308 1900MHz. 44801JD01
Cament: A: Ch512. OB Band Edge +33.50Rm Output: Power. 8PK Moce TX0. F
CC Part 24.238

Date: 8.MAY.2003 19:01:22

Title:
Cament A: (h809. B Band Fdge +33.508m Qutput Power. 8PSK Moce TXO. F

Date:

Testing for Ericsson 2B. RBS 2308 1900Miz. 44801JD01

QC Part 24.238
8.MAY.2003 18:27:40
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Issue Date: 13 June 2003

Lower Band Edge

Frequency Peak Emission Limit Margin Result
(MHz) Level (dBc) (dB)
(dBm)
1929.98357 -13.99 -13.0 0.99 Complied
Upper Band Edge
Frequency Peak Emission Limit Margin Result
(MHz) Level (dBm (dB)
(dBm)
1990.00481 -14.37 -13.0 1.37 Complied
@ Marker 1 [T1] REW 3Kz RFAtt 10aB @ Marker 1 [T1] REW 3Kz RAt 10aB
Ref Ivl -13.99 cBn  VBW 3 kiz Ref Ivl -14.37 dBn  VBA 3 kiz
30 dBn 1.92998357 Gz SWIT 280 ms Unit ezl 30 dBn 1.99000481 Gz SNT 280 ms Unit dBn
33.5 B Offset 33.5 B Offget
B B
2 2(%
W
1 /ﬁ 1 l\t
IVIEW j b7 M \ i
iy I i iy I H‘Ll
”‘W iy EXT
/ JHEA
=4 f’ 4 \4"’\‘/‘
= MMNV/ = k\.lmw\‘
MWMW a1 VY ok
-6 -4
HL HL
i Start 1.2%2 Giz 100 kiz/ Stop 1.9302 Giz i Start 1.9898 Giz 100 kHz/ Stop 1.9908 Gz

Title: Testing for Ericsson 2B. RBS 2308 1900MHz. 44801JD01
Camrent A: ChS12. CBW Bard Edoge +31.5dBm Qutput Power. 8PK Mok TXR2. F
CC Part 24.238

Date: 8.MAY.2003 20:20:10

Title: Testing for Ericsson 2B. RBS 2308 1900Miz. 44801JD01
Camrent A: (h810. CBW Bard Edge +31.5dBm Output Fower. 8BK Mok TX2. F
QC Part 24.238

Date: 8.MAY.2003 20:03:28
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RBS 2308

To: FCC Part 24: 2002
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Page 95 of 130

Issue Date: 13 June 2003

Lower Band Edge

Frequency Peak Emission Limit Margin Result
(MHz) Level (dBc) (dB)
(dBm)
1929.99719 -45.38 -13.0 32.38 Complied
Upper Band Edge
Frequency Peak Emission Limit Margin Result
(MHz) Level (dBm (dB)
(dBm)
1990.01683 -44.82 -13.0 31.82 Complied
@ Marker 1 [T1] REW 3Kz RFAtt 10aB @ Marker 1 [T1] REW 3Kz RAt 10aB
Ref Ivl -45.38 dBn  VBW 3 kiz Ref Ivl —44.62 dBm  VBA 3 kiz
30 dBn 1.92999719 Gz SWIT 280 ms Unit ezl 30 dBn 1.99001683 Gtz SNT 280 ms Unit dBn
33.5 B Offekt J‘MIE hkf,ib\: bB Offst o
2 j’, 2 N\‘
1 // 1 \
IVIEW / b7 M \1‘ i
iy . ol fy P A
/ - NH\ ]
. / . \
A M,
- I - Vi M\W
ot i ) b
HL HL
i Start 1.9294 Giz 100 kiz/ Stop 1.9304 Giz i Start 1.98% Giz 100 kHz/ Stop 1.9906 Gz

Title: Testing for Ericsson 2B. RBS 2308 1900MHz. 44801JD01
Cament: A: Ch513. OB Band Edge +33.50Rm Qutput: Power. 8PK Moce TX2. F
CC Part 24.238

Date: 8.MAY.2003 20:30:29

Title: Testing for Ericsson 2B. RBS 2308 1900Miz. 44801JD01
Cament: A: Ch809. OB Band Edge +33.50Rm Output Fower. 8PK Mode TX2. F
QC Part 24.238

Date: 8.MAY.2003 20:10:32



RADIO FREQUENCY INVESTIGATION LTD. TEST REPORT
S.No: RFI/MPTB1/RP44801JD01A
Conformance Testing Department Page 96 of 130
Issue Date: 13 June 2003
Test Of: Ericsson AB.
RBS 2308
To: FCC Part 24: 2002

7.10.Transmitter Conducted Emissions at Block Edges: Section 2.1051/24.238

7.10.1. Tests were performed to identify the maximum emissions level at the band edges
of the frequency block that the EUT will operate over.

Results: Block A (GMSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1929.99359 -14.10 -13.0 1.1 Complied
1945.00240 -14.95 -13.0 1.95 Complied
Marker 1 [T1] RAW 3Kz RFAE 0B Marker 1 [T1] REAW 3kiz RFAt 0B

@R&f vl -14.10 dBn VBN 3 kiz @R&f vl -14.95 dBm  VEA 3 kiz

30 dBn 1.92999359 Giz ST 280 s Unit dBmn 30 dBn 1.94500240 Gz ST 280 ms Unit [e=1

. 33.5 B Offset 33.5 B Offget

e | (3]
f}k N,
1 |

/ \

[ FL :

D1 -13 dBw J . _ 01 -1 dﬂ"\‘ e

N i

M,
5 - it
A gy
WWM Mogtgh U o
-4 -4
HL H1
Start 1.2% Gz 100 kHz/ Stop 1.9302 Giz Start 1.9448 Giz 100 kHz/ Stop 1.9458 GHz
Title: Testing for Ericsson 2B. RBS 2308 1900vHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Camrent A: ChS512. CBA Bard Edge +33.5cBm Quiput Power. QK Mocke TX0. F Camrent A: (h5S85. Block Edge +29.5cBm Quiput Power. GYBK Moce TX0. FOC

CC Part 24.238 Part 24.238
Date: 8.MAY.2003 18:41:56 Date: 7.MAY.2003 17:04:51
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Results: Block D (GMSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1944.99859 -13.43 -13.0 0.43 Complied
1950.00240 -14.73 -13.0 1.73 Complied
@ Marker 1 [T1] R 3Kz REAt 10aB @ Marker 1 [T1] REW 3kz RFAt 108
Ref Ivl -13.43 dBn  VBW 3 Kz Ref Ivl -14.73 dBn  VEA 3 Kz
30 dBn 1.94499359 Giz ST 280 s Unit dBmn 30 dBn 1.95000240 Gz ST 280 ms Unit dBn
33.5 B Offset 33.5 B Offget
B B
1 /‘v 1 \
IVIEW / v IVIEW \ 7N
- | - I
D1 -13 dRe |; 0L -13 cBm
J\Wﬁ = K,\ s
7 bl 7 T,
4 s -4 “M
- |t - i,
ot A %M%www
-4 -4
HL H1
) Start 1.9442 Giz 100 kHz/ Stop 1.9452 Giz ) Start 1.9498 Giz 100 kHz/ Stop 1.9508 GHz

Title: Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801JD01
Camrent A: Ch587. Block Edge +33.5cBm Qutput Power. GVBK Moce TX0. FOC
Part 24.238

Date: 7.MAY.2003 18:30:32

Title:
Camrent A: (he10. Block Edge +29.5cBm Quiput Power. GYBK Moce TX0. FOC

Date:

Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801J001

Part 24.238
7.MAY.2003 17:14:58
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Results: Block B (GMSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1949.99559 -13.41 -13.0 0.41 Complied
1965.00240 -14.38 -13.0 1.38 Complied
@ Marker 1 [T1] R 3Kz REAt 10aB @ Marker 1 [T1] REW 3kz RFAt 108
Ref Ivl -13.41 dBn  VBW 3 Kz Ref Ivl -14.38 dBn  VEW 3 Kz
30 dBn 1.94999559 Giz ST 280 s Unit dBmn 30 dBn 1.96500240 Gz ST 280 ms Unit dBn
33.5 B Offikt IE 33.5 B Offbt o
2 ﬂﬂ P vl\\
pl /J pl \L
IVIEW / v IVIEW \ 7N
" D1 -13 dBw f " DL -1 d}"\
1 - \ Be
! I
7 Pl 7 T
4 -4 ¢
M M
-5 # - o
o WW“’“’W WW, i
-4 -4
HL H1
) Start 1.94%2 Gz 100 kHz/ Stop 1.9502 Giz ) Start 1.9648 Giz 100 kHz/ Stop 1.9658 GHz

Title: Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801JD01
Camrent A: Ch612. Block Edge +33.5cBm Qutput Power. GVBK Moce TX0. FOC
Part 24.238

Date: 7MAY.2003 18:11:54

Title:
Camrent A: (he85. Block Edge +29.5cBm Quiput Power. GYBK Moce TX0. FOC

Date:

Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801J001

Part 24.238
7MAY.2003 17:39:22
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Test Of: Ericsson AB.
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To: FCC Part 24: 2002
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S.No: RFI/IMPTB1/RP44801JD01A
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Issue Date: 13 June 2003

Results: Block E (GMSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1964.99359 -13.43 -13.0 0.43 Complied
1970.00240 -15.42 -13.0 2.42 Complied
Marker 1 [T1] REW 3kiz RFALt 10 B Marker 1 [T1] RBA 3Kz RFAL 10 B
@ Ref vl -13.43 dan VB 3 kiz @ Ref Ivl -15.42 dBn VEW 3 kiz
30 dBn 1.96499359 Giz SWT 280 ms Unit dBn 30 dBn 1.97000240 Gz SNT 280 ms Unit dBn
3G 3G
33.5 B Offget 33.5 B Offget
Il.! [a]
el Ll
I \
1 /‘ 1 \t
IVIEW j . IVIEW \ .Y
= =1
D1 -13 dBw | 01 -1 d}"‘
A s i\ s
’ M’W ’ \
) M ) Wh
N o o) “ iy fd;
WM PAAA S
-6 -4
HL Hl
) Start 1.9642 Giz 100 kHz/ Stop 1.9652 Giz ) Start 1.9698 Giz 100 kHz/ Stop 1.9708 GHz
Title: Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801JD01 Title: Testing for Ericsson AB. RBS 2308 1900 MHz. 44801JD01
Camrent A: Ch687. Block Edge +33.5cBm Quiput Power. GYBK Moce TX0. FOC Camrent A: (h710. Block Edge +29.5cBm Quiput Power. GYBK Moce TX0. FOC
Part 24.238 Part 24.23¢
Date: 7.MEY.2003 18:08:22 Date: 7.MRY.2003 17:47:21
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Results: Block F (GMSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1969.99359 -14.38 -13.0 1.38 Complied
1975.00441 -14.51 -13.0 1.51 Complied
@ Marker 1 [T1] R 3Kz REAt 10aB @ Marker 1 [T1] REW 3kz RFAt 108
Ref Ivl -14.33 dBn  VBW 3 Kz Ref Ivl -14.51 dBn  VEA 3 Kz
30 dBn 1.96999359 Giz ST 280 s Unit dBmn 30 dBn 1.97500441 Gz ST 280 ms Unit dBn
T ok IE T ok o
2 2 NAU\
pl /‘. 1 \\
IVIEW / v IVIEW \\ 7N
- ] - \
LDl 13 e 01 13 dBe
J B Be
2 )\(J -2 \\
7 al 7 i
4 "/N‘y‘ -4 W
N " od g %WM
-4 -4
HL H1
) Start 1.96%2 Giz 100 kHz/ Stop 1.9702 Giz ) Start 1.9748 Giz 100 kHz/ Stop 1.9758 Gz

Title: Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801JD01
Coment A: (h712. Block Edge +33.5cEm Qutput Power. QVBK Mode TX0. FOC
Part 24.238

Date: 7.MAY.2003 18:05:29

Title:
Camrent A: (h735. Block Edge +29.5cBm Quiput Power. GYBK Moce TX0. FOC

Date:

Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801J001

Part 24.238
7.MAY.2003 17:56:19
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Issue Date: 13 June 2003

Results: Block C (GMSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1974.98036 -13.89 -13.0 0.89 Complied
1990.01844 -14.02 -13.0 1.02 Complied
Marker 1 [T1] RAW 3Kz RFAE 0B Marker 1 [T1] REAW 3kiz RFAt 0B

@ Ref Ivl -13.89 dBn  VEW 3 Kz @ Ref Ivl -14.02 dBn  VEA 3 Kz

30 dBn 1.97498036 Giz ST 280 s Unit dBmn 30 dBn 1.99001844 Giz ST 280 ms Unit B

. 33.5 B Offset 33.5 B Offget “

2 jﬁi&lﬂ ;"“\4
N

IVIEW (/ v ™M \ 7N
" D1 -13 dBw Hp " DL -13 dBw l\) :
JWI mr Be
f T
_ M! _
4 y}a\, -4 \
-5 JnI'Awl‘N) 5] \ﬂh‘lwumw
-4 -4
HL H1
) Start 1.9742 Giz 100 kHz/ Stop 1.9752 Giz ) Start 1.9898 Giz 100 kHz/ Stop 1.9908 GHz

Title: Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801JD01
Camrent A: (h737. Block Edge +33.5cBm Quiput Power. GYBK Moce TX0. FOC
Part 24.238

Date: 7.MAY.2003 18:01:27

Title:
Camrent A: (h810. CBA Bard Edge +31.5dBm Quiput Fower. QEK Mok TX0. F

Date:

Testing for Ericsson AB. RBS 2308 1900vHz. 44801JD01

QC Part 24.238
8.MAY.2003 19:10:41
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Results: Block A (8PSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1929.99859 -14.31 -13.0 1.31 Complied
1945.00441 -14.31 -13.0 1.31 Complied
@ Marker 1 [T1] R 3Kz REAt 10aB @ Marker 1 [T1] REW 3kz RFAt 108
Ref Ivl -14.31 dBn  VBW 3 Kz Ref Ivl -14.31 dBn ~ VEW 3 Kz
30 dBn 1.92999359 Giz ST 280 s Unit dBmn 30 dBn 1.94500441 Gz ST 280 ms Unit dBn
33.5 B Offikt IE 33.5 B Offbt o
2 u&‘ﬁu 2(%
| A [N
™M / v IVIEW \ 7N
" L 13 e [ " [ 13 el
lf BT \1 BT
2 -2
i I\
) 5 ﬂ/w ) %‘“
.5( P s ; [ A
s . it
HL H1
) Start 1.2% Gz 100 kHz/ Stop 1.9302 Giz ) Start 1.9448 Giz 100 kHz/ Stop 1.9458 GHz

Title: Testing for Ericsson 2B. RBS 2308 1900Miz. 44801J001
Camrent A: ChS512. CBA Bard Edge +33.5cBm Quiput Power. 8PK Mocke TX0. F
CC Part 24.238

Date: 8.MAY.2003 19:01:22

Title:
Camrent A: (h585. Block Edge +29.5cBm Quiput Power. 8PSK Moce TX0. FOC

Date:

Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801J001

Part 24.238
7.MAY.2003 15:09:57
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Test Of:
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TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
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Results: Block D (8PSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1944.97956 -13.62 -13.0 0.62 Complied
1950.00441 -14.35 -13.0 1.35 Complied
@ Marker 1 [T1] R 3Kz REAt 10aB @ Marker 1 [T1] REW 3kz RFAt 108
Ref Ivl -13.62 dBn  VBW 3 Kz Ref Ivl -14.35 dBn  VEW 3 Kz
30 dBn 1.94497956 Giz ST 280 s Unit dBmn 30 dBn 1.95000441 Gz ST 280 ms Unit B
. 33.5 B Offset E 33.5 B Offget “
pl /" pl
IVIEW / v IVIEW \ 7N
oo ¥l i
/}\ EXT BT
2 / -2 \
; . ; 1
) e M 4’( ML““
i ! | .
R L o
-4 -4 W
HL H1
) Start 1.9442 Giz 100 kHz/ Stop 1.9452 Giz ) Start 1.9498 Giz 100 kHz/ Stop 1.9508 GHz

Title: Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801JD01
Camrent A: Ch587. Block Edge +33.5cBm Quiput Power. 8PSK Moce TX0. FOC
Part 24.238

Date: 7MRY.2003 16:45:24

Title:
Camrent A: (he10. Block Edge +29.5cBm Quiput Power. 8PSK Moce TX0. FOC

Date:

Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801J001

Part 24.238
7.MAY.2003 15:40:14
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Results: Block B (8PSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1949.97756 -14.34 -13.0 1.34 Complied
1965.00240 -14.21 -13.0 1.21 Complied
Marker 1 [T1] RAW 3Kz RFAE 0B Marker 1 [T1] REAW 3kiz RFAt 0B
@R&f vl -14.34 dBn  VBW 3 Kz @R&f vl -14.21 dBn  VEA 3 Kz
30 dBn 1.94997756 Giz ST 280 s Unit dBmn 30 dBn 1.96500240 Gz ST 280 ms Unit B
T ok IE T ok o
. W “"Al\
| 11 1R
IVIEW / v IVIEW \ 7N
oo iy o o ek
EXT BT
/M | \\
WM \w%
4 A -4 W
I
5 -
L %W'Wuw
M’I'-_vl_‘ VI;VJ.L," W WMW
-4 -4
HL H1
) Start 1.94%2 Gz 100 kHz/ Stop 1.9502 Giz ) Start 1.9648 Giz 100 kHz/ Stop 1.9658 GHz

Title: Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801JD01
Camrent A: Ch6l12. Block Edge +33.5cBm Quiput Power. 8PSK Moce TX0. FOC
Part 24.238

Date: 7MAY.2003 16:33:35

Title:
Camrent A: (h685. Block Edge +29.5cBm Quiput Power. 8PSK Moce TX0. FOC

Date:

Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801J001

Part 24.23¢
7.MAY.2003 15:57:16
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Results: Block E (8PSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1964.97956 -13.59 -13.0 0.59 Complied
1970.00441 -15.37 -13.0 2.37 Complied
Marker 1 [T1] RAW 3Kz RFAE 0B Marker 1 [T1] REAW 3kiz RFAt 0B
@ Ref Ivl -13.59 dBn  VBW 3 Kz @ Ref Ivl -15.37 dBn  VBA 3 Kz
30 dBn 1.96497956 Giz ST 280 s Unit dBmn 30 dBn 1.97000441 Gz ST 280 ms Unit B
33.5 B Offikt “A IE 33l.5 kB offekt o
; f.ﬂi xwul&
pl /‘J pl \
IVIEW / v IVIEW \ 7N
- I - 1
LDl 13 e -0l 13 dBe
N m\ S
2 /] -2
) ,Ww /\HN Ny J\M‘v‘
B WAL ’
PRI Lo R TV VO
-4 -4
HL H1
) Start 1.9642 Giz 100 kHz/ Stop 1.9652 Giz ) Start 1.9698 Giz 100 kHz/ Stop 1.9708 GHz

Title: Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801JD01
Camrent A: Ch687. Block Edge +33.5cBm Quiput Power. 8PSK Moce TX0. FOC
Part 24.238

Date: 7.MAY.2003 16:31:00

Title:
Camrent A: (h710. Block Edge +29.5cBm Quiput Power. 8PSK Moce TX0. FOC

Date:

Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801J001

Part 24.238
7.MAY.2003 16:07:39
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Results: Block F (8PSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1969.97956 -14.11 -13.0 1.1 Complied
1975.00240 -14.67 -13.0 1.67 Complied
Marker 1 [T1] RAW 3Kz RFAE 0B Marker 1 [T1] REAW 3kiz RFAt 0B
@R&f vl -14.11 dBn VBN 3 Kz @R&f vl -14.67 dBn  VBA 3 Kz
30 dBn 1.96997956 Giz ST 280 s Unit dBmn 30 dBn 1.97500240 Gz ST 280 ms Unit B
33.5 B Offikt IE 33.5 B Offbt o
2 ZMA"
\
pl /J pl \
IVIEW / v IVIEW \\ 7N
" D1 -13 dBw P " DL -1 d}"\
EXT BT
(RN pEEN
7 o 7 T,
4 i 4’( !
- WL -
L NW.\,
-4 -4
HL H1
) Start 1.96%2 Giz 100 kHz/ Stop 1.9702 Giz ) Start 1.9748 Giz 100 kHz/ Stop 1.9758 Gz

Title: Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801JD01
Coment A: (h712. Block Edge +33.5¢Em OQutput Fower. 8PSK Mode TXO0. FOC
Part 24.238

Date: 7.MAY.2003 16:27:09

Title:
Camrent A: (h735. Block Edge +29.5cBm Quiput Power. 8PSK Moce TX0. FOC

Date:

Testing for Ericsson 2B. RBS 2308 1900 MHz. 44801J001

Part 24.238
7.MAY.2003 16:16:01
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Results: Block C (8PSK Mode)

Frequency Peak Limit Margin Result
(MHz) Emission (dBm) (dB)
Level (dBm)
1974.98036 -14.07 -13.0 1.07 Complied
1990.01844 -15.85 -13.0 2.85 Complied
@ Marker 1 [T1] R 3Kz REAt 10aB @ Marker 1 [T1] REW 3kz RFAt 108
Ref Ivl -14.07 dBn VBN 3 Kz Ref Ivl -15.85 dBm  VEA 3 Kz
30 dBn 1.97498036 Giz ST 280 s Unit dBmn 30 dBn 1.99001844 Giz ST 280 ms Unit B
33.5 B Offset E L 33.5 B Offget “
2 2&%
1 /J 1 \
IVIEW ’/ v IVIEW \ 7N
" D1 -13 dBw : r(‘ " DL -1 dl’"\‘ll +
/Jk RNk ]
g M 7 g
-4 ’WM)‘ -4 i
-5 n,;uAf'J -5 \\'ubww
g
B i g AL Lo R P
HL H1
) Start 1.9742 Giz 100 kHz/ Stop 1.9752 Giz ) Start 1.9898 Giz 100 kHz/ Stop 1.9908 GHz

Title:  Testing for Ericsson AB. RES 2308 1900 Miz. 448017001
Cament A: (11737, Black Bdge +33.50m Qutput Fower. 8BSK Moce TX0. FOC
Part 24.238

7MAY.2003 16:22:17

Date: Date:

Title:
Camrent A: (h810. CBAW Barnd Edge +29.5dBm Qutput Fower. 8BK Mok TX0. F

Testing for Ericsson AB. RBS 2308 1900vHz. 44801JD01

QC Part 24.238
8.MAY.2003 17:43:13
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7.11. Transmitter Radiated Emissions: Section 2.1053/24.238 (a)

Electric Field Strength Measurements of Spurious Emissions and Intermodulation
Products: 30 MHz to 10 GHz

7.11.1. Tests were performed to identify the field strength of spurious emissions as per
ANSI/TIA_EIA 603B.

7.11.2. Tests were also performed to identify the field strength of any Intermodulation
responses present.

7.11.3. Measurements were performed at 3 m test distance with 1.5 m antenna height in
a screened room in the frequency range of 30 MHz to 10 GHz.

7.11.4. The power of any emission outside the frequency band shall be attenuated below
the transmitter power (p) by at least 43 + 10 Log (P) dB.

7.11.5. The limit line was determined by radiating -13dBm from a dipole located in place
of the EUT and measuring the equivalent field strength at the 3 meters.

7.11.6. Excluding the fundamental emissions, all other indicated spurious and
intermodulation responses were at least 20 dB below the relevant limit.
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443014002 023 448014002 033
90 87
80 77
70 67 N
. . WMWMWWWWWW
50 47
> >
g 40 g a7
T T
30 27
20 17
10 7
] -3
-10 -13
100.0 MHz
— Trace 1 — Trace 1

—— 15_109 Class_B

Start 30.0 MHz, Stop 1.0 GHz - Log Scale

Ref 90 dBuY; Ref Offset 0.0 dB; 10 dB/div

RBW 120 0 kHz: VBW 100.0 kHz; Att 10 dB: Swp 3800mS
Peak 72 366 MHz, 53 97 dBpv

Limit!Mask: 15_109_Class_B: ; Limit Test Passed
Transducer Factors: A490

08/06j2003 0920560

—— 15_109 Class_B

Start 1.0 GHz; Stop 2.0 GHz - Log Scale

Ref 87 dBuY,; Ref Offset 0.0 dB; 10 dBjdiv

RBW 1000.0 kHz, WBW 5.0 MHz: At 10.dB. Swp 20.0m3
Peak 1.877 GHz. B4 .48 dBpY

LimitiMask: 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/06/2003 11.15:38
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445011002 (35 448011002 (32
86.5 87
168 7
868 87 .
T Bt L N L %
168 47
> >
i 363 i 37
o o
265 27
168 17
68 7
-32 -3
-13 -13
— Trace 1 — Trace 1
—— 15109 _Class_B —— 15109 _Class B
Start 2.0 GHz; Stop 4.0 GHz - Log Scale Start 4.0 GHz; Stop 6.0 GHz - Log Scale
Ref 86.8 dByv, Ref Offset 0.0 dB; 10 dBidiv Ref &7 dBuv; Ref Offset 0.0 dB; 10 dBidiv
REW 1000.0 kHz; WBW 3.0 MHz; Att 10 dB; Swp 200 mS REW 1000.0 kHz; WBW 3.0 MHz; At 10 dB; Swp 200 mS
Peak 2.0 GHz. 6131 dBpv Peak 4773 GHz. B6.61 dBpY
Limit!Mask: 15_109_Class_B: ; Limit Test Passed LimitiMask: 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490 Transducer Factors: A490
08/06j2003 115536 08/06/2003 106743
445014002 028 448014002 029
80 80
80 80
0 0
9
&0 7 B0 b ittt b s b Btoloba s
WWWWWWNW#" s o
50 50
> >
g 40 g 40
o o
30 30
20 20
10 10
0 0
-10 -10

— Trace 1
—— 16_109_Class_B

Start 6.0 GHz: Stop 8.0 GHz - Log Scale

Retf 80 dBuY: Ref Offset 0.0 dB: 10 dBidiv

REW 10000 kHz: WVEW 3.0 MHz: Att 10°dB; Swp 200 mS
Peak §.851 GHz, 58.36 dBuyY

Limit/Mask. 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/0Bj2003 102326

10.0GHz

— Trace 1
—— 16_109_Class_B

Start 5.0 GHz Stop 125 GHz - Log Scale

Ref 80 dBuY: Ref Offset 0.0 dB: 10 dBidiv

REW 1000.0 kHz: VEBW 3.0 MHz: Att 10.dB: Swp 40.0mS
Peak 9.495 GHz, 61.64 dBuY

Limit/Mask. 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/06j2003 10:30:12
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445014002 030 448014002 031
80 87
80 7
) WWMWMMMWW i
50 57 WWWWWM»«WMM
50 47
3 3
o 40 o 37
o o
30 27
20 17
10 7
0 -3
-10 -13
— Trace 1 — Trace 1
—— 16_109_Class_B —— 16_109_Class_B
Start 12.5 GHz Stop 18.0 GHz - Log Scale Start 18.0 GHz: Stop 20.0 GHz - Log Scale
Retf 80 dBuY: Ref Offset 0.0 dB: 10 dBidiv Ref 87 dBuY: Ref Offset 0.0 dB: 10 dBidiv
REW 10000 kHz: WVEW 3.0 MHz: Att 10.dB; Swp 400 mS REW 1000.0 kHz; VEBW 3.0 MHz: At 0 dB: Swp 20.0mS
Peak 16 637 GHz, 70.1 dBuY Peak 19.936 GHz, 62.27 dBpv
Limit/Mask. 15_109_Class_B; ; Limit Test Passed Limit/Mask. 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490 Transducer Factors: A490
08/06j2003 10:39.03 08/06j2003 1061:39
445014002 044 448011002 037
86.5 86.5
168 168
" " WWMWWMHWWWM
565 565
168 168
> >
i 363 i 363
o o
265 265
168 168
68 68
-32 -32
-13 -13
100.0 MHz

— Trace 1
—— 15109 Class B

Start 30.0 MHz, Stop 1.0 GHz - Log Scale

Ref 86.8 dByv, Ref Offset 0.0 dB; 10 dBidiv

RBW 1200 kHz: VBW 3.0 MHz: At 10 dB; Swp 3800 mS
Peak 72 366 MHz, 54 0 dBlY

Limit!Mask: 15_109_Class_B: ; Limit Test Passed
Transducer Factors: A490

08/06/2003 150224

— Trace 1
—— 15109 Class B

Start 1.0 GHz; Stop 2.0 GHz - Log Scale

Ref 86.3 dByv, Ref Offset 0.0 dB; 10 dB/div

RBW 1000.0 kHz, WBW 5.0 MHz: At 10.dB. Swp 20.0m3
Peak 1.993 GHz. 66.3 dBpy

LimitiMask: 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/06j2003 1336:49
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445014002 038 448014002 039
86.3 86.3
6.3 6.3
e e %
g
E68 B e pabghmin Pt 565
46.3 46.3
z >
o 363 i 3
o o
26.3 26.3
168 168
B8 B8
32 32
-13. -13.
— Trace 1 — Trace 1
—— 16_109_Class_B —— 16_109_Class_B
Start 2.0 GHz: Stop 4.0 GHz - Log Scale Start 4.0 GHz: Stop 6.0 GHz - Log Scale
Ret 86.8 dByYv. Ref Offset 0.0 dB: 10 dBidiv Ref 86.8 dBpv. Ref Offset 0.0 dB: 10 dBidiv
REW 10000 kHz: WVEW 3.0 MHz: Att 10°dB; Swp 200 mS REW 1000.0 kHz: VEBW 3.0 MHz: Att 10.dB: Swp 20.0mS
Peak 2.38 GHz, 61 31 dBpv Peak 4.844 GHz, 67.56 dBuY
Limit/Mask. 15_109_Class_B; ; Limit Test Passed Limit/Mask. 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490 Transducer Factors: A490
08/0Bj2003 136920 08/06j2003 14.15:36
445014002 040 448014002 041
86.5 86.5
168 168
665 v 665 q
565 v ' 4 565
168 168
> >
i 363 i 363
o o
265 265
168 168
68 68
-32 -32
-13 -13

— Trace 1
—— 15109 Class B

Start 6.0 GHz; Stop 8.0 GHz - Log Scale

Ref 86.8 dByv, Ref Offset 0.0 dB; 10 dBidiv

RBW 10000 kHz, WBW 5.0 MHz; At 10:dB; Swp 200 mS
Peak 6.807 GHz, 62 48 dBpY

Limit!Mask: 15_109_Class_B: ; Limit Test Passed
Transducer Factors: A490

08/06j2003 14.25:39

10.0GHz

— Trace 1
—— 15109 Class B

Start 3.0 GHz, Stop 12.5 GHz - Log Scale

Ref 86.3 dByv, Ref Offset 0.0 dB; 10 dB/div

RBW 1000.0 kHz, WBW 5.0 MHz: At 10.dB; Swp 40.0m3
Peak 8.99 GHz, 66.02 dBpv

LimitiMask: 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/06/2003 14:34:11
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445014002 042 448014002 043
86.3 86.3
6.3 6.3
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6.5 hiuandnb b st il P LY L
b6.3 b6.3
46.3 46.3
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o 363 i 3
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26.3 26.3
168 168
B8 B8
32 32
-13. -13.
— Trace 1 — Trace 1
—— 16_109_Class_B —— 16_109_Class_B
Start 12.5 GHz Stop 18.0 GHz - Log Scale Start 18.0 GHz: Stop 20.0 GHz - Log Scale
Ret 86.8 dByYv. Ref Offset 0.0 dB: 10 dBidiv Ref 86.8 dBpv. Ref Offset 0.0 dB: 10 dBidiv
REW 10000 kHz: WVEW 3.0 MHz: Att 10.dB; Swp 400 mS REW 1000.0 kHz; VEBW 3.0 MHz: At B dB: Swp 20.0mS
Peak 16 601 GHez, 72.1% dBpv Peak 19.838 GHz, 70.1 dBuY
Limit/Mask. 15_109_Class_B; ; Limit Test Passed Limit/Mask. 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490 Transducer Factors: A490
08/06j2003 14.43.03 08/06j2003 146349
445014002 060 445011002 069
86.5 86.5
7638 768
N - WWWWMWMMW
568 56.8
168
46.3
3 365 3
2 P s
265
263
168
168
68
68
-32
-32
-13
100.0 MHz
-13

— Trace 1
—— 15109 Class B

Start 30.0 MHz, Stop 1.0 GHz - Log Scale

Ref 86.8 dByv, Ref Offset 0.0 dB; 10 dBidiv

RBW 1200 kHz: VBW 3.0 MHz: At 10 dB; Swp 3800 mS
Peak 966 542 MHz, 54 & dBpy

Limit!Mask: 15_109_Class_B: ; Limit Test Passed
Transducer Factors: A490

08/06j2003 184233

— Trace 1
—— 15109 Class B

Start 1.0 GHz; Stop 2.0 GHz

Ref 863 dByw; Ref Offset 0.0 dB; 10 dBidiv

REW 1000.0 kHz; WBW 3.0 MHz; At 10 dB; Swp 200 mS
Peak 1934 GHz, 64 .46 dBlY

LimitiMask: 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/06j2003 183160
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6.3 6.3
B6.3 B6.3
565 MWMWMWWWW 565
168 168
> >
0 0
T 368 T 368
268 268
168 168
B8 B8
32 32
-13. -13.
— Trace 1 — Trace 1
—— 16_109_Class_B —— 16_109_Class_B
Start 2.0 GHz: Stop 40 GHz Start 4.0 GHz: Stop 6.0 GHz
Ret 86.8 dByYv. Ref Offset 0.0 dB: 10 dBidiv Ref 86.8 dBpv. Ref Offset 0.0 dB: 10 dBidiv
REW 10000 kHz: WVEW 3.0 MHz: Att 10°dB; Swp 200 mS REW 1000.0 kHz: VEBW 3.0 MHz: Att 10.dB: Swp 20.0mS
Peak 2.362 GHz, 61.06 dBuyY Peak 4.818 GHz, 67.02 dBuY
Limit/Mask. 15_109_Class_B; ; Limit Test Passed Limit/Mask. 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490 Transducer Factors: A490
08/06j2003 181916 08/06j2003 18.06:44
445011002 066 44801002 (65
86.5 86.5
6.8 6.8
66.5 66.5 z
b6.5 ! g b6.5
46.3 46.3
> >
i i
o 368 o 368
263 263
168 168
68 68
-32 -32
-13 -13

— Trace 1
—— 15109 Class B

Start 6.0 GHz; Stop 8.0 GHz

Ref 863 dByw; Ref Offset 0.0 dB; 10 dBjdiv

REW 1000.0 kHz; WBW 3.0 MHz; Att 10 dB; Swp 200 mS
Peak 7.169 GHz, 6236 dBuY

Limit!Mask: 15_109_Class_B: ; Limit Test Passed
Transducer Factors: A490

08/06/2003 1756511

— Trace 1
—— 15109 Class B

Start 8.0 GHz; Stop 126 GHz

Ref 863 dByw; Ref Offset 0.0 dB; 10 dBidiv

REW 1000.0 kHz; WBW 3.0 MHz; Att 10 dB; Swp 400 mS
Peak 12 286 GHz, 656.35 dBpy

LimitiMask: 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/06j2003 174417
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— Trace 1 — Trace 1
—— 15109 Class B —— 15109 Class B
Start 12,5 GHz; Stop 18.0 GHz Start 18.0 GHz; Stop 20.0 GHz
Ref 86 8 dBuv. Ref Offset 0.0 dB; 10 dBjdiv Ref 86 8 dBpv. Ref Offset 0.0 dB; 10 dBjdiv
RBW 1000.0 kHz: VBW 8.0 MHz, Att 10 dB. Swp 40.0mS RBW 1000.0 kHz: VBW 8.0 MHz, Attb dB: Swp 20.0 mS
Peak 16 626 GHz, 71 72 dBuY Peak 19882 GHz, 69.84 dEpv
Limit!Mask: 15_109_Class_B: ; Limit Test Passed LimitiMask: 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490 Transducer Factors: A490
DBIBZ00317:31:06 DBIB200317:22:68
443014002 04 44801J002 048
868 868
768 768
865 865 il
. . MWMWWMMMWWMW
468 468
> >
i 3 i 3
T T
268 268
168 168
B8 B8
32 32
13 13
100.0 MHz

— Trace 1
—— 16_109_Class_B

Start 30.0 MHz Stop 1.0 GHz - Log Scale

Ret 86.8 dByYv. Ref Offset 0.0 dB: 10 dBidiv

REW 1200 kHz: vBW 3.0 MHz: At 10 dB: Swp 80.0mS
Peak 965542 MHz, 5511 dBpY

Limit/Mask. 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/0Bj2003 162238

— Trace 1
—— 16_109_Class_B

Start 1.0 GHz: Stop 2.0 GHz - Log Scale

Ref 86.8 dBpv. Ref Offset 0.0 dB: 10 dBidiv

REW 1000.0 kHz: VEBW 3.0 MHz: Att 10.dB: Swp 20.0mS
Peak 1.934 GHz, 64.81 dBuY

Limit/Mask. 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/06j2003 104342
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— Trace 1 — Trace 1
—— 15109 _Class_B —— 15109 _Class B
Start 2.0 GHz; Stop 4.0 GHz - Log Scale Start 4.0 GHz; Stop 6.0 GHz - Log Scale
Ref 86.8 dByv, Ref Offset 0.0 dB; 10 dBidiv Ref 86.3 dByv, Ref Offset 0.0 dB; 10 dB/div
RBW 10000 kHz, WBW 5.0 MHz; At 10:dB; Swp 200 mS RBW 1000.0 kHz, WBW 5.0 MHz: At 10.dB. Swp 20.0m3
Peak 2.084 GHz, 6128 dBpY Peak 4 658 GHz, 67.25 dBpY
Limit!Mask: 15_109_Class_B: ; Limit Test Passed LimitiMask: 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490 Transducer Factors: A490
08/06j2003 166518 08/06j2003 16.06:24
445014002 049 448014002 060
86.3 86.3
6.3 6.3
B6.3 B6.3 1
b6.3 il l t b b6.3
168 168
> >
i i
T 368 T 368
268 268
168 168
B8 B8
32 32
-13. -13

— Trace 1
—— 16_109_Class_B

Start 6.0 GHz: Stop 8.0 GHz

Ref 865 dBy: Ref Offset 0.0 dB; 10 dBidiv

REBW 1000.0 kHz, VBW 3.0 MHz; At 10 dB; Swp 200 mS
Peak 7.253 GHz, 62.1 dBuY

Limit/Mask. 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/05/2003 161834

—— Trace 1

— 16_109_Class_B

Start 80 GHz: Stop 126 GHz

Ref 86.5 dBpY: Ref Offset 0.0 dB: 10 dBidiv

RBW 1000.0 kHz; VBW 3.0 MHz: At 10 dB; Swp 40.0mS
Pealk 10,86 GHz, 6439 dBpv

Limit/Mask. 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/05/2003168:27.44
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— Trace 1 — Trace 1

—— 15_109 Class_B

Start 125 GHz, Stop 18,0 GHz

Ref 863 dByw; Ref Offset 0.0 dB; 10 dBjdiv

REW 1000.0 kHz; WBW 3.0 MHz; Att 10 dB; Swp 400 mS
Paalk 17 395 GHz, 71 62 dBuv

Limit!Mask: 15_109_Class_B: ; Limit Test Passed
Transducer Factors: A490

08/06j2003 164524

—— 15_109 Class_B

Start 18.0 GHz; Stop 20.0 GHz

Ref 863 dByw; Ref Offset 0.0 dB; 10 dBidiv

REW 1000.0 kHz; VBW 3.0 MHz; Att 6 dB; Swp 20.0 mS
Peak 19862 GHz, 70.22 dBpy

LimitiMask: 15_109_Class_B; ; Limit Test Passed
Transducer Factors: A490

08/06j2003 1656316
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8. Measurement Uncertainty

8.1. No measurement or test can ever be perfect and the imperfections give rise to error
of measurement in the results. Consequently, the result of a measurement is only an
approximation to the value of the measurand (the specific quantity subject to
measurement) and is only complete when accompanied by a statement of the uncertainty
of the approximation.

8.2. The expression of uncertainty of a measurement result allows realistic comparison of
results with reference values and limits given in specifications and standards.

8.3. The uncertainty of the result may need to be taken into account when interpreting the
measurement results.

8.4. The reported expanded uncertainties below are based on a standard uncertainty
multiplied by an appropriate coverage factor, such that a confidence level of
approximately 95% is maintained. For the purposes of this document “approximately” is
interpreted as meaning “effectively” or “for most practical purposes”.

Measurement Range Confidence Calculated
Type Level Uncertainty
Carrier Output Power Not applicable 95% +/-1.3 dB
Frequency Stability Not applicable 95% +/-11.7 Hz
Occupied Bandwidth 1930 to 1990 MHz 95% +/-11.7 Hz
Conducted Spurious 0.009 kHz to 26 GHz 95% +/-1.3dB
Emissions

Radiated Spurious 30 MHz to 1000 MHz | 95% +/- 5.26 dB
Emissions

Radiated Spurious 1 GHz to 26 GHz 95% +/-1.78 dB
Emissions

Emissions at Band Edges | 1930 to 1990 MHz 95% +/-1.3dB

8.5. The methods used to calculate the above uncertainties are in line with those
recommended within the various measurement specifications. Where measurement
specifications do not include guidelines for the evaluation of measurement uncertainty,
the published guidance of the appropriate accreditation body is followed.
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Appendix 1. Test Equipment Used

Test equipment used for testing at Ericsson AB

Description Manufacturer Model Number Serial Number
Signal Analyser Rohde & Schwarz FSI1Q26 838600/010
RF Box Ericsson LYP 108 15/2 1
Attenuator Weinschel Corp. 48-10-34 BC0458
Cable 1 Harbour Industries 2.5 M N-Type to N- N/A
Type 27478 LL142
Cable 2 Harbour Industries 2.5 M N-Type to N- N/A
Type 27478 LL142
Cable 3 Suhner Sucoflex 0.5 M N-Type to N- SN 1979/4E
Type 104E
Cable 4 Suhner Sucoflex 0.25 M N-Type to N- SN 7739/4E
Type 104E
Cable 5 Suhner Sucoflex 0.25 M N-Type to N- SN 7740/4E
Type 104E
Network Analyser Hewlett Packard HP8720D US36140166
Multimeter Fluke 76 True RMS 68720337
Temperature Voétsch VCS 7250/S 58566031900010
Chamber
Cable 6 Suhner Sucoflex 0.25 M N-Type to N- SN 7865/4E
Type 104E
Power Supply Hewlett Packard 6813A US37290103
Signal Generator R&S SMEO03 843441/003
Power Meter R&S NRVS 827023/075
Power Sensor R&S NRV-Z52 827191/003
Terminator Weinschel Corp. M1426 BL3577

Notch Filter

K&L

LPY 108 16/1




RADIO FREQUENCY INVESTIGATION LTD.

Conformance Testing Department

Test Of:

To:

Ericsson AB.
RBS 2308
FCC Part 24: 2002

TEST REPORT

S.No: RFI/IMPTB1/RP44801JD01A
Page 120 of 130

Issue Date: 13 June 2003

Test equipment used for testing at Radio Frequency Investigation Ltd.

RFI No. | Instrument Manufacturer Type No. Serial No.
A003 ESH3-Z2 Pulse Limiter Rohde & ESH3-22 357 881/052
Schwarz
A028 Horn Antenna Eaton 91888-2 304
AO031 2 to 4 GHz Eaton Horn Eaton 91889-2 557
Antenna
A1037 | Chase Bilog Antenna Chase EMC Ltd | CBL6112B 2413
A254 WG 14 Microwave Horn Flann 14240-20 139
Microwave
A255 WG 16 Microwave Horn Flann 16240-20 519
Microwave
A276 OATS Positioning Controller Rohde & HCC -
Schwarz
A428 WG 12 horn Flann 12240-20 134
A649 LISN Rohde & ESH3-z5 825562/008
Schwarz
C1078 | Rosenberger 3m Cable Rosenberger FA210A1030 | 28464-2
M5050
C222 Cable Rosenberger UFA210A-1- None
1181-70x70
C341 Cable Andrews None None
C346 Coaxial Cable Rosenberger UFA210A-1- 1932
1181-70x70
C364 BNC Cable Rosenberger RG142 None
C453 Cable Rosenberger RG142XX- C453-10081998
001-RFIB
C461 Cable Rosenberger UFA210A-1- 98H0305
1182-704704
MO003 Spectrum Monitor Rohde & EZM 883 580/008
Schwarz
M023 ESVP Receiver Rohde & ESVP 872 991/027
Schwarz
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Test Equipment Used (continued)

RFI No. | Instrument Manufacturer Type No. Serial No.
M069 ESMI Spectrum Analyser / Rohde & ESMI 829 808/007
Receiver Schwarz (D) / 827
063/008 (RU)

M173 Turntable Controller R.H.Electrical RH351 3510020
Services

M505 Analyser Display Unit Rohde & ESAI-D 825316/010
Schwarz

M506 RF unit Rohde & ESBI-RF 827060/004
Schwarz

S201 Site 1 RFI 1 -

S209 Site 9 RFI 9 -

NB In accordance with UKAS requirements, all the measurement equipment is on a
calibration schedule.
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Appendix 2. Measurement Methods

A2.1 Conducted Antenna Port Measurements: FCC Part 2

Spurious measurements at the Antenna port were performed from the lower frequency of
the allocated frequency block and from the top frequency of the allocated frequency block
to 10 times the highest EUT generated frequency.

A spectrum analyser was connected to the antenna port of the EUT via a suitable cable,
RF Attenuator and filters. The total loss of the cable, attenuator and filters were
measured and entered as a reference level offset into the spectrum analyser for the
losses.

The specified frequency bands were investigated with the transmitter operating at full
power on the appropriate channels as described in section 5.2
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A2.2 Frequency Stability

A2.2.1 The EUT and spectrum analyser were configured for conducted antenna port
measurements.

A2.2.2 Measurements were performed on the RBS 2308 Cabinet number 2 to determine
the frequency stability of the fundamental emission from the EUT, when subjected to
variation of ambient temperature and variation of supply voltage.

A2.2.3 Measurements were made at the ARP output connectors.

A2.2.4 The output was connected to a spectrum analyser which was used in GSM BTS
analyser mode, via cables and with 30 dB of attenuation in the path.

A2.2.5 Testing was performed for TX0 & TX2 on the Bottom and Top channels

A2.2.6 The ambient temperature was varied from -30°C to +50°C in 10°C steps.

A2.2.7 All transceivers were active and evenly spaced out in the frequency band to
simulate worst case. The measured transceiver was set up for 1 timeslot and testing was

done over 50 bursts.

A2.2.8 The measured frequency (MHz) was compared to the upper/lower band edge to
provide a margin.

Margin (MHz) = UBEFyy, — MCF . (for top channel),
Margin (MHz) = MCFyy, — LBEFyy, (for bottom channel),

where
MCF . is the measured carrier frequency in MHz

LBEF w4 is the lower band edge carrier frequency in MHz
UBEFw. is the upper band edge carrier frequency in MHz.

A2.2.9 The frequency stability shall be sufficient to ensure that the fundamental emission
stays within the authorized frequency block.
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A2.3 FCC Part 2.1049 (i): Occupied Bandwidth

A2.3.1 The EUT was connected to a spectrum analyser via its antenna port.

A2.3.1 Measurements were performed to determine the Occupied Bandwidth in
accordance with FCC Part 2.1049. The Occupied Bandwidth was measured from the
fundamental emission at the bottom and top channels for GMSK and 8PSK mode.

A2.3.2 The Occupied Bandwidth was measured with the EUT output connected to a
spectrum analyser via cables and with 30 dB of attenuation in the path, the path loss was
entered into the spectrum analyser as a reference level offset. Tests were performed to
identify the Occupied Bandwidth in accordance with FCC Part 2.1049 with reference to
TIA_EIA_603B.
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A2.4 Transmitter Radiated Emissions

Radiated emissions measurements were performed in accordance with the standard,
against appropriate limits for each detector function.

Initial pre-scans covering the entire measurement band from the lowest generated
frequency declared up to 10 times the highest fundamental frequency were performed
within a screened chamber in order to identify frequencies on which the EUT was
generating interference. This determined the frequencies from the EUT which required
further examination.

The radiated scans were performed at 3 m test distance with 1.5 m antenna height in a
anechoic lined screened room in the frequency range of 30.0 MHz to 1.0 GHz. Between
1.0 GHz and 20.0 GHz a 1 m test distance was used. A limit line was set to the
specifications limit. Levels within 20dB of this limit were measured where possible, on
occasion; the receiver noise floor came within the 20dB boundary.

The limit stated in the standard states that emissions shall be attenuated by at least
43+10 Log (P) dB below the transmitter power (P), where (P) is the maximum measured
fundamental power for the channel under test.

At the shorter test distance of 1 meter all results or limits were corrected using
20log(D1/D2) where D1 and D2 are the respective test distances.
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Appendix 3. Test Configuration Drawings

This Appendix contains the following drawings:

Drawing Reference Number Title

DRG\44801JDO1\EMIRAD Test configuration for measurement of radiated emissions

DRG\44801JD01\001 Schematic diagram of the EUT, support equipment and
interconnecting cables

DRGWM4801JD01\002 Schematic diagram of the EUT, support equipment and

interconnecting cables used for the conducted measurements
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DRG\44801JD01\EMIRAD

N

Non-metallic remote Test antenna, plane- Electrical supply to EUT, control Non-metallic shelter housing

controlled antenna tower, polarised. Antenna lines for tumtable and remote remote controlled tumtable,

vertical range 1mto 4m factors taken into monitotring cables all routed equipment under test and

with remote polarisation account in underground to control area support equipment.

control. measurement. outside CISPR ellipse. Table top equipment mounted
on 0.8m wooden spacer table.

Low-loss signal cable

routed away under

groundplane to

control area. o

Steel Wire-

mesh

groundplane

compliant with A

CISPR 16.

ipment under test to
Antenna distance 3m or

10m, groundplane size
20m by 10m.

Note: This schematic diagram depicts a typical test
configuration in accordance with the standard. The
detailed test configuration for the actual sample tested
may vary from the above depending on the nature and
operation of the EUT.

The test site used by RFI is nominally at ground level.
All electrical cables run underground.

All other dimensions in accordance with the standard.

llowi P tics,
fst | |andcontmoiviosfor | |Groundplane mesh hoe
drainage mast routed under the size 12mm. Flat to Smm
and groundplane from per metre in length and
durability. control area. Wwidth.
Test Configuration For Radiated

Emissions Measurements

Reflection-free area: >60m by 52m
(CISPR ellipse)

Groundplane Earthed
Control room outside CISPR ellipse

o

i @]

Control
Area
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2x Terminations 50 Ohm

External Alarm 4 Core

Configuration of EUT

5m Non-insulated

2x PCM

(using 4 cores) 15m

2x 15 Pin
D Type Connector

L
Fan Unit
RBS 2308
GSM 1900
% -48 V DC 5m
XX (+5m Extensions)
115V AC 2m
RBS Master2 Y-Link 5m
USB Cables

RS232

PC

110 Ohm
Load

5m Screened

O Ovear
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Configuration of EUT and Local Support Equipment
Conducted Measurements
50 Ohm
% Terminator on
ARP not under
test
RBS 2308
18 Way D Type, 2m
TXL Bus
(timing)
RUTCG
Adaptor
115%\/,_'/;(3 34 Way Ribbon
9 Way Cable TIB In/Out 3m
D Type 3m
Mains
Cable
DVT
D 10m, 7 Way x2
PCM 6m, 15
AC PSU (G703.2) Wav D
3m 5 Way 9 Way PC Ty);;e Screen
Shielded D Type
3m 9way| |Pcci i
PCM Shielded D Type 2m9 =
230V AC G703.1 bvT Way D @
(9 Way) 2m Type Keyboard F ®
D Type
3m RBS Master
(simulated BNC)
230V AC
‘ ‘ 10 MHz Ext Ref. In
BNC External trigger to spectrum analyser BNC BNC
10 MHz
. . . to S.A.
Configuration of Remote Support Equipment
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